SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

JL

Date. 2NOV.2015 09.2253

‘ pectrum
Ref Level 30.00 GBm  Offset 11,30 0B w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 100 kHz
o At 30ds  SWT 19 us w VBW 300 4Hz  Mode Auto FFT o Att a0d8  SWT 1945 @ VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @ 1Pk Max
MLl 168.01 dim)| MiLi] 17.29 dF
§25.00570 MHz 11 27220 MHz
0 =5 [ 26.00 48| o o = . 26.00 8|
' i 2.003000000 MHz i / - SERTERTT T S 2973000000 MHZ
Q factor 275.0) Q factor 277.9)
0d 0
-10 dBm -10
oot » s 20 e e I
a0 a0
-40 -40
50d 50 d
60 d 60
CF B25.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
ML 1 25,8057 MHz 18.01 dom B down 3.003 WAz ML i 5.2722 MHz 17.29 dom ndB down 2,973 WHz |
1 1 24.0015 MHz -7.69 dbm ndg 26.00 dB T | 3 824.0015 MHz -9.01 dBm ndg 26.00 d8
T2 1 827.0045 MKz -8.13 dém Q factor S.0 T2 1 826.,9745 MHz -8.88 dém Q factor 77.6
i, A

] "W e

)| ] TO o

Date. 2NOV.2015 09.2303

Middle Channel / 3MHz / QPSK

Middle Channel /l3MHz / 16QAM

m lm’ pectrum ks
Ref Level 30.00 GBm _ Offset 11,30 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 100 kHz
e Att a0d8 SWT 19 us @ VBW 300kHz  Mode Auto FFT o Att a0d8 SWT 1945 w VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
miil 16,99 dBm| mil 17.26 dBm|
A - ¥36.99150 MHz, o " ¥37.50490 MHz,
26.00 48| 2, _ndR. 26.00 d8)|
- 2.003D00000 MHz| . / “ Hw " \ 2.967000000 MHz|
0 dugis 1 : Teaa ok
/ |
0 ¢ o
iz
-10 da <
\
20d -
40 40
S0d 50 d
60 d 60
CF 036.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.9915 MHz nde down 3.003 MH2 M. 1 837.5849 MHz 17.26 dBm nde down
1 1 834.9895 MHz ndg 26.00 d8 T | 9 835.0135 MHz -9.14 dBm nds
T2 1 837.9925 MHz -8.86 dém Q factor 278.7 || T2 1 837.9805 MHz -8.69 dém Q factor
T ST X
J J

Date. 2 NOV.2015 09.33.01

Date. 2NOV.2015 09.33 12

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

ctrum l“? pectrum ks
Ref Level 30.00 GBm _ Offset 11,30 ob w RBW 100 kHz Ref Level 30.00 GBm  Offset 11,30 0B w RBW 100 khz
o At a0ds SWT 19 us w VBW 300 kHz  Mode Auto FFT o Att a0d8 SWT 19 us w VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Fk Max
Mic] 168.12 dBm| mibl 16.92 dBm|
M1 548.,09940 MHz M 541.60890 MHz|
b A e 26.00 8| b 1 i 26.00 4B|
104 o5 sl 2.991000000 MH| i i S e g 2.021000000 MHz|
Q factor \ 289.5) / Q factor 280.9)
0 \
-10
20 dl
L Amn, YA o {~
a0
-40 -40
50 d 50d
40 d 60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pt Span 6.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value |  Y-value | Function | Function Result
M1 1 B848.0994 MHz 18.13 d8m nde down 2,991 MHz M1 1 B848.6089 MHz 16.93 d8m nde down 3.021 MHz |
1 1 846.0195 MHz -7.77 dem nd8 26.00 d8 1 1 845.9955 MHz -9.02 dém ndg 26.00 dB
T2 1 849.0105 MHz -8.30 dém Q factor 283.5 T2 1 849.0165 M| -8.70 dém Q factor 2809 |
X N X ,
J J

Date. 2 NOV.2015 09,3532

B

J J

Date: 2NOV.2015 09:35.43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

‘m’ pectrurn :
Ref Level 30.00 GBm  Offset 11,20 o w RBW 100 kHz Ref Level 30.00 GBm  Offset 11,30 0 w RBW 100 kHz
e att 30de  SWT 19 ys @ VBW 300kHz  Mode Auto FFT o Att a0de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @17k Max
macil 16.52 dim| Ml 1300 dim|
: 62500100 MHz B24.96200 MHz
“ . nds g, 26.00 d8 = ndB 26.00 de|
i T S VY 4.955000000 MHz| P 1 A ABINA 4.955000000 MHz|
" Q factor 166.7] ’I Q factor 166.5|
0di T 0 7 %
ot \
-10 der -10 < X
20 ~ w P\ B v \
A addTa T g ‘:/Dm{\d, e Ve
-30 -0
-40 -40
50 d 50 d
60 60
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M 1 825,801 MHz 16.52 dem nde down 4,955 MHz [ 1 824.962 MHz 14.80 d8m nde down 4,955 MHz |
1 1 824.052 MHz -9.54 dBm nds 25.00 dB TL 1 824.052 MHz -11.28 dBm nds 26.00 dB
T2 1 829.007 MHz -9.69 dém Q factor 166.7 | T2 1 829.007 MHz -11.31 dém Q factor 166.5 |
)8 "W W T
J J

Date: 2 NOV.2015 094541

J

Date. 2 NOV.2015 09:46.51

L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m ‘“\P pectrum
Ref Level 30.00 dBm Offset 11,30 db w» RBW 100 kHz Ref Level 30.00 gBm Offset 11,30 dBb w RBW 100 kHz
j= Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
] 15.60 dBm| ML 13.6a dBm|
A W 7000 MHz| b Y36.98000 MHz|
ndB 26.00 48| ndB 26.00 48|
o o e’ 4.935000000 MHZ| G P e e et By~ 4.945000000 MHZ|
m / Q factor 169.9) w Q factor 169.3)
0 A 0 4
4
-10 ~10 dB
/ \ /
/ \ /
20 d X 20 d 7
# L 7% /
= f = -30
Y o aTATE ¥ N5 ¥ \ A
40
S0d 50 d
-60 df -60
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value i) Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 B838.378 MHz 15.60 dBm nde down 4,935 MHz M1 b 836.98 MHz 14.63 dBm nde down 4,945 MHz |
T1 1 834.072 MHz -10.25 dBm nds 26.00 dB 71 | 1 834.052 MHz -11.53 dBm nds 26.00 d8
T2 1 839.007 MHz ~10.08 dém Q factor 169.9 T2 1 838.998 MHz ~11.21 dém Q factor 169.3
)8 RN
J J

Date. 2 NOV.2015 0955 49

"
JL

Date. 2NOV.2015 09.56.00

L0

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

‘m ctrum =
Ref Level 30.00 GBm  Offset 11,30 0 w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,30 0 w RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19 us @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 180/100
@17k Max (@17 Max
mifi] 6.49 dim| mifg 14.97 div|
o p H46.,62000 MHz 0 H46.97000 MHz
i 3 ndB 26.00 48 nda 26.00 dB|
o AN A\ A B 1.835000000 MHZ| e s S/ pan 1.905000000 MHz|
2 T Q factor \ 175.1) ] Q factor 172.7]
)1 |
0 0 7
] B /
-10d ¥ -10d
\
-20 o — X
i prarn B J
-30
<40 d -40 d
50 df 50
0 60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
AL 1 846.82 MHz ndB down 4.835 MHz_| ML 1 846.97 MHz 14.97 dam ndé down 4,905 MHz
T1 1 844.062 MHz nds 26.00 d8 T1 1 843.993 MHz -10.71 dém ndB 26.00 d8
T2 1 846,898 MHz Q factor 175.1 T2 1 848,698 MHz -10.89 dBm Q factor 172.7
! [T M=

Date: 2NOV.2015 095820

Date: 2NOV.2015 09.58.30

e
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SPORTON LAB.

FCC RF Test Report Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 dBm Offset 11.30 db w RBW 300 kHz Ref Level 30.00 gBm  Offset 11.30 di w RBW 300 kHz
jo Att 30d8  SWT 126 us w VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 ys = VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max (0175 Max
mir] 17.56 dBm| Miil 16.73 dBm|
o ' H25.0840 MHz, N "
e g ndB 26.00 48| = = nds
. / $Clome 10050000000 MHz - 5 4l e 1 e Y 1 4 ~aw ~ 9.850000000 MHz|
1 a factor Az.1 ] Q factor \ 84.9)
/
\,
-10 dam t
e 7 s \ 7 S~
-40 -40
-50d -50d
-60 -60
CF 829.0 MHz 1001 EIS KEQII 20.0 MHz CF 829.0 MHz 1001 ZIS pan 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 825.084 MHz 17.56 dBm ndB down 10.05 MHz M. 1 832.497 MHz 16.73 dBm nde down 9.85 MHz |
T1 1 823.925 MHz -8.34 dém nds 26.00 dB T1 1 824.065 MHz -9.15 dBm nds 26.00 d8
T2 1 975 MHz -8.64 dBm Q factor 1 T2 1 833.915 MKz -8.80 dém Q factor 84.5
i W )i 0
L J |

Date. 2 NOV.2015 10.08.28

Date. 2NOV.2015 10.08.38

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m ‘m: pectrum
Ref Level 30.00 GBm  Offset 11,30 b w RBW 300 kiz Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 300 khz
s Att 30d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@1Fk Max
MiLil 17.96 dBm mifl
. M1 80,7980 MHz A i
o AUES 26.00 48| 26.00 8|
o < ™ Bw i 9.830000000 MHz i r 9.750000000 MHZ
! Q factor 85.3 / Q factor \ 86.0]
0 ] 0 4
-10 7 -10 dBr: ;{ ]‘.
/ /
/ s / |
7 ~ 7 \
PN o RSy \ s
= 5 a2 i ! A
40 -40
S0d 50 d
60 d 60
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 B838.798 MHz 17.96 dBm ndB down 9.83 MHz M1 1 B838.438 MHz 16.22 dBm nde down 9.75 MHz |
1 1 831.605 MHz -9.32 dbm nds 26.00 d8 T | 12 831.585 MHz -9.44 dom ndg 26.00 dB
T2 1 841.435 MHz -7.72 dém Q factor 85.3 T2 1 841.335 MHz ~10.20 dém Q factor 86.0
) 8 L )i [
J J [l

Date. 2NOV.2015 10:18.35

J J

Date: 2NOV.2015 10.18:46

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 2NOV.2015 10:21.06

G
Ref Level 30.00 GBm  Offset 11,20 0B w RBW 300 kHz Ref Level 30.00 GBm  Offset 11,30 0 w RBW 300 kHz
o Att 0d8  SWT  12.6us w VBW 1MHz  Mode Auto FFT o Att a0de SWT  12.6us w VBW 1MHz Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@15k Max (@17 Max
mifg 16.67 didm)| mifi] 16.99 dBm|
B40.5690 MHz H41.9920 MHz
2 2
e . 26.00 48| “ & 26.00 d8|
i K Ry 9.810000000 MHz . / 9.890000000 MHz
et Q factor 85.7| / Q factor \ 85.1
|
0 0
0 0 — T
J \
-10d -10d .
1/ \
2Ry P 20 dam— i i
RO \ / T
-30 30
-<40d -40 d
50 df 50
0 0
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value [} Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result
M1 1 B40.583 MHz 16.67 dom ndB down 9.81 MHz ML 1 B41.982 MHz 16.99 dam nd down 9.89 MHz |
T1 1 839.045 MHz 60 dBm nds 26.00 d8 T1 1 839.025 MHz -8.93 dBm ndB 26.00 d8
T2 1 848,855 MHz -9.01 dém Q factor 85.7 T2 1 848,915 MHz -9.25 dém Q factor 85.1 ||

VI

Date: 2NOV.2015 10.21.18

e e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM QPSK [16QAM| QPSK [ 16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH 1.09 1.09 | 273 | 272 4.5 4.5 9.05 | 9.01 - - -
Middle CH 1.08 1.09 | 2.71 2.73 4.5 4.49 9.11 9.03 - - -
Highest CH 1.1 1.09 | 273 | 273 | 451 447 | 9.05 | 9.01 - - -

Page Number
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somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 30.00 cBm  Offset 11,30 o w RBW 20 kHz

pectrury

Ref Level 30.00 cBm  Offset 11,30 o w RBW 20 kHz

jo Att 30d8  SWT 63.2 ys » VBW 100 kHz Mode Auto FFT ju Att 30dé  SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
mil 16. 70 dBm| miil
i Y YZ4.AU6IU MH o a1
T oce Bw 1.090909081 MH| ® Occ Bw 1
7 N U [P, r ¥ o
10 di o 10 di -
I\
0di f e 0
/ % Vi
10 . -10 der
A ey TN AATAY oo iotn
- = Yy
-30
40 -40
50 cf 50 df
-60 di -60
CF 824.7 MHz 1001 EIS SEB" 2.8 MHz CF 824.7 MHz 1001 EIS SEMI 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
M1 1 824.4063 MHz 16.78 d8m M1 1 824.6189 MHz 16.54 d8m |
T1 1 824.15455 MHz 8.70 dBm Occ Bw 1.090909091 MHz T1 | 1 824.15734 MHz 8,35 dBm Occ Bw 1.093706294 MH2
T2 1 825.24545 MHz 10.75 dém T2 1 825.25105 M| 9,22 dém |

)i ] T o

Date. 2NOV.2015 10:30.53

T ] U e

Date: 2NOV.2015 10.31.04

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

trum pectrun
Ref Level 30.00 dBm Offset 11,30 db w RBW 30 kHz Ref Level 30.00 gBm Offset 11,30 db w RBW 30 kHz
jo Att 30d8  SWT 63.2 ys & VBW 100 kHz Mode Auto FFT jo Att 30dé  SWT 63.2 us & VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@ 1Pk Max
Mif1] 17.05 dBm| miil 16.67 dim|
o i Y36, 50110 MHz, b " W36 41890 MH,
7 ANTEREW 1.082517483 MHz| Occ Bw 1.085314685 MHz
b g~ INAESRL, AT ) ol T A
10 7 10 if
0di / 0
A
/ \ \\.
~10 dBm T -10 m 7
- e 20 d - \\
N\ o~ q,\/ \ —
-40
50d 50 d
-60 di -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 836.5811 MHz 17.85 dém M1 "} 836.4189 MHz 16.62 dBm
T1 1 835.96014 MHz _ 11.07 dBm Occ Bw 1.082517483 MHz | T1 1 835.96014 MHz 9.75 dBm Occ Bw 1.085314685 MH2
T2 1 837.04266 MHz 10.22 dém | T2 1 837.04545 MHz 9,35 dém |

)8 ] " WIS o8

Date. 2NOV.2015 10:4102

)\ J VLD 8

Date. 2NOV.2015 10:41 12

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

v trum
Ref Level 30.00 GBm  Offset 11.30 b w RBW 30 kHz Ref Level 30.00 6B Offset 11,30 & w RBW 30 kHz
o At 30dE SWT  63.2us w VBW 100kHz Mode Auta FFT o At 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max k Max
Wi 16,47 dbm| WALl 15.02 dnm|
e W47.97270 MHz, a0 64798950 MH
b gk By 1.096503497 MHz| 1.093706294 MHz|
104 - i 10
0 a 0 ;
-10 df -10 dBm
5= . 204 = e
O | W
40 d 40 d
50 df 50 d
-60 -60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
ML 1 847.9727 MHZ ML i 847.9805 MHz 15.82 dBm
T1 1 847.74615 MHz Occ Bw 1.096503497 MHz 1 1 847.75734 MHz 9.46 dbm Occ Bw 1.093706294 MHz |
T2 1 343,84266 MHz 8.62 dbm T2 1 348.85105 MHz 9.57 dém |

] VELIID o8
J ]

Date: 2NOV.2015 10.43.52

) J L1711 —

Date. 2NOV.2015 10.43.43
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SPORTON LAB.

FCC RF Test Report Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

trum pectrur
Ref Level 30.00 dBm Offset 11,30 db w» RBW 100 kHz Ref Level 30.00 cBm Offset 11,30 dBb w RBW 100 kHz
jo Att 30d8  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
miil TR 18.29 di
e 20 el ) 2510230 MH
A = 256,88 B Oce Bw 278721 MHz
w4 w4 ~
/
0d 0
\
-10 -10 dBi -
< o sl VA 20 it My
-30 -30
40 -40
S0d 50 d
-60 -60
CF 825.5 MHz 1001 pts SERH 6.0 MHz CF 825.5 MHz 1001 EIS SEM\ 6.0 MHz
Marker Marker
Type | Ref | Trc | ) | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 M1 1 18.29 dBm
T1 1 Occ Bw 2.733266733 MHz | T1 | 1 12,47 dBm Occ Bw 2.721278721 MH2
T2 1 11.55 dém | T2 1 11.22 d8m )

)| ] iy

Date. 2NOV.2015 09.2231

- JU J T o

Date. 2NOV.2015 09.22:.42

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

m pectrum | =
Ref Level 30.00 dBm Offset 11.30 db w» RBW 100 kHz Ref Level 30.00 gBm Offset 11,30 db w RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@1Fk Max
MLl 19.40 dAm| MiLi] 17.10 dBm|
20 !‘ Y37.50100 MH; 20 4510 MHz|
A\ S, DB [V 2.709290709 MHz £ _QccBw 266733 MHz|
w4 w4 2
/
od 0 .
/ Y
-10 ~10 dB
/
20 di 4 20 d
i S8 gl — ] e P el
-40 -40
S0d 50 d
-60 di -60
CF 836.5 MHz 1001 pts Sgan 6.0 MHz CF 836.5 MHz 1001 EIS SEOI\ 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 837.501 MHz 19.48 dBm M1 1 835.4451 MHz 17.18 dBm
T1 1 83S.1- 5 MHz 12.31 dBm Occ Bw 2.709290709 MH2 71 | 1 835.13337 MHz 9,31 dBm Occ Bw 2.733266733 MHz |
T2 1 83785465 MKz 12.03 dém T2 1 11.45 dém |

)8 ] " WL U

Date. 2 NOV.2015 09.3240

)8 ] L

Date. 2NOV.2015 09.3251

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 2NOV.2015 09:35:11

ctrun trur
Ref Level 30.00 GBm  Offset 11,30 0 w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,30 0 w RBW 100 kHz
o Att 30ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 180/100
010k Max (@37 Max
mif] 17.46 dim| mifg 17.22 dBm|
o 146 50500 MHzZ 14005740 N
o \ H46.50500 MH o H4.U5740 MH
. e REE B 2.727272727 MHz 2.727272727 MHz
10d 1
0 0
-10d -10d a
/
20 dem = 20t 2=l =
£y PN o ~ ]
30 -30
<40d -40 di
50 df 50
0 0
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 837.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre| X-value [} Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value |__Funetion | Function Result |
M1 1 846.505 MHz 17,46 dam ™ 1 848.0574 MHz 17.33 dam
T1 1 846.12737 MHz 10.10 d8m Occ Bw T1 1 846.13337 MHz 11,42 d8m Occ Bw
T2 1 843.85465 MHz 11.56 dBm T2 1 848.85064 MHz 10.85 dBm
B, & -

Date: 2NOV.2015 09.35:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Q pectrum
Ref Level 30.00 dBm Offset 11,30 db w RBW 100 kHz Ref Level 30.00 gBm Offset 11,30 dBb w RBW 100 kHz
jo Att 30d8  SWT 19 ps w VBW 300 kHz Mode Auto FFT jo Att 30dé  SWT 19 ps » VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
Milil 7 dim MiLL] 15.07 d¥
2719500 MHz W27 111800 MHz
20 20
Bw 4.495504496 MHz = SD4496 MHz|
104 i~ 10di -
\
0d B 0
\
10 \ -10 der X
\ & \ \
208t R 20 dem—r—— e Lt
-30 -30
-40 -40
50 cf 50
-60 -60
CF 826.5 MHz 1001 pts BEan 10.0 MHz CF 826.5 MHz 1001 EIS pan 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 827.139 MHz 16.27 d8m M1 "\ ;2 15.37 d8m
T1 1 824.25225 MHz 10.65 dBm Occ Bw 4.495504496 MH2 T1 | 1 10.35 d8m Occ Bw 4.495504496 MH2
T2 1 B828,74775 MHz 9.61 dém T2 1 B828,74775 MHz 9.43 dem |
T ! id

JL J

Date. 2 NOV.2015 09.45.20

J

Date. 2NOV.2015 09.45.30

L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

m pectrun
Ref Level 30.00 GBm _ Offset 11,30 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 100 kHz
e At 0de  SWT 19 us w VBW 300kHz  Mode Auto FFT o Att a0d8 SWT 1945 @ VBW 3004Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@ 1Pk Max
Mif1] 15.77 dbm| mifl 14.75 dBm)|
¥37.05900 MHz ¥36.24000 MHz|
20 20
4.495504496 MHz T Occ Bw 5514386 MHz
o ot oy L
w4 { w4 od 2 v
\ [
od y \ o |
/ \ /
\ /
-10 dBm \ -10 dBi
/
20 ; 20 r
\ .
-30 detn =i VAV g e - = a
ey o = VAN Ay e = AT L
40
S0d 50 d
60 d 60
CF B36.5 MHz 1001 pts Span 10.0 MHz CF B36.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value |_Funetion | Function Result |
M1 1 837.859 MHz 15, dem M1 836.24 MHz 14,75 dBm
71 1 834.25225 MHz 10.14 dbm Occ Bw 4.495504496 MHz T | 13 834.26224 MHz 9.34 dom Oce Bw 4.485514486 MH2
T2 1 838,74775 MHz 11.00 dém T2 1 838,74775 MHz 10.33 dém |
)8 W )8
J )

Date. 2NOV.2015 (9:55:28

Date. 2NOV.2015 09.55.38

L

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

tru
Ref Level 30.00 GBm  Offset 11,30 o w RBW 100 kHz Ref Level 30.00 GBm  Offset 11,30 0 w RBW 100 kHz
o Att 30ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o At 30d8  SWT 19 us @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 180/100
017k Max (@17 Max
micil M 15.10 dBm
H46,09000 MHz
20 20
4.505494505 MHz] 5 4,465534466 MHz]
10 d 7 , 10 = = ~
/ ‘ [
\ |
0 £ * [ r
/ \ /
-10d (‘ 10 df 7
\ /
\ \
L 20 d
e N . ,
W o Rl 3
-<40d -40 di
50 d 50
0 60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
M1 1 B44.442 MHz 15.20 dam AL 1 846.00 MHz 15,18 dam
T1 1 844.24226 MHz 10.61 dém Oce Bw 4.505494505 MH2 T1 1 844.27223 MHz 9.38 dBm Occ Bw 4.455534466 MHz |
T2 1 548.74775 MHz 9.85 dem | T2 1 348.73776 MHz 9.33 dém |

Date: 2NOV.2015 095759

T

Date. 2NOV.2015 09:58.09

s
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5

Lowest Channel /

10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

Date. 2NOV.2015 10.08.07

Ly

W

Date. 2NOV.2015 10,0818

trum ! pectrum
Ref Level 30.00 dBm Offset 11.30 db w» RBW 300 kHz Ref Level 30.00 gBm Offset 11.30 db w RBW 300 kHz
jo Att 30d8  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 us = VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @16k Max
Mif1] 16.95 dBm| mifl 16
a0 B25.5030 MHz A 1 W27-Avz
a - 1.050949051 MHz| = X_ Occ Bw 3.010089011 MHz
10 d i‘ 10 di X - <
[ / \
0 di y 0
I / Y
-10 dBm - -10 -
/ [ \
e —— — 20 df — t e
u PR = o~
-30
-40 -40
50 cf 50 c
-60 di -60
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 825.503 MHz 16.95 dBm M1 1 827.482 MHz 16,49 dBm
T1 1 824.4446 MHz 11.21 d8m Occ Bw 9.050949051 MH2 T1 | 1 824.4845 MHz 11,50 dBm Occ Bw 9.010989011 MH2
T2 1 833.4955 MKz T2 1 833.4955 MHz 9,91 dém
T

L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Date: 2 NOV.2015 101815

m ‘“l? pectrun
Ref Level 30.00 GBm _ Offset 11,30 b w RBW 300 kiz Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 300 kHz
s At 30d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@15k Max [@1Fk Max
Mili] 17.17 dbm| ™Il 17.10 dim)|
o 360000 MHz, b " V35,9410 MHzZ
OcoBw 9,110889111 MHz Oce By, 9.030969031 MHz|
w04 104 —
\ /
\ /
0 T 0 {
v /
10 dBi - \\ -10 dBrr 1
/ \
20d
o) S -
30 -
40 -40
S0d 50 d
60 d 60
GCF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 836.0 MHz 17.17 d8m M1 B35.941 MHz 17.10 dBm
1 1 831.9845 MHz 11.80 dBm Oce Bw 9.110889111 MH2 T | 3 832.0045 MHz 10.79 dBm Oce Bw 9.030965031 MHz |
T2 1 841.0954 MHz 11.48 dém T2 1 841,0355 MHz 11.42 dém |
-

" U o

-
J

Date. 2NOV.2015 10.18.25

L

Highest Channel / 10MHz / QPSK

High

est Channel /

10MHz / 16QAM

Date: 2NOV.2015 102045

v ‘nn ctrum
Ref Level 30.00 GBm  Offset 11,20 0B w RBW 300 kHz Ref Level 30.00 GBm  Offset 11,30 0B w RBW 300 kHz
o Att 30dE SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att a0de SWT  12.6us w VBW 1MHz Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 10k Max
MILi] 1745 dim| 17.99 dam|
P 1144.9000 MHz a0 WA 4610 MHz
Ty OCCBW . T2 9.050049051 MHz| s ).010989011 MHz
10 di X = 10 ¥
] / |
\
oo / 0 / \
/\‘ \
-10 dBr -10d L
3{?/& » > e Y 5
30
-<40d -40 d
Sod 50
60 0
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value [} Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result |
M1 1 £44.48 MHz 17.45 dam M1 1 843,451 MHz 17.39 dam
T1 1 839.4645 MKz 11,28 d8m Occ Bw 9.050949051 MH2 T1 1 839.5045 MHz 10.86 daém Occ Bw 9.010989011 MH2
T2 1 848.5155 MHz 11.54 dBm T2 1 848.5155 MHz 10,91 dém J
T

)

Date. 2NOV.2015 10:2055
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SPORTON LAB.

FCC RF Test Report Report No. : FG582708-01B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

ectruim

Ref Level 30.00 dém
SGL Count 100/100

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11,30 d& Mode Auto Sweep Offset 11.30 d& Mode Auto Sweep

@1 AvgPwr
Limit gheck o FARS
kbll&‘ FPURIOUS ) INE_ABS A p _‘kllll‘ Pluﬁl JuUS INE_ABS PARS
20 dé : \ 20 dbm m
10 {/ ,\ [ T
0 dem | |
-10 d8m \g] j
“SPURIOUS_ LINE_GBS_ \
-20 dB; \
% N\ o2
40 dB i +
i P‘/.\ s \\ A\
S0 dBm 7 7 T \
k] N
(TN TOR 11 TR (PERTRE e i _‘JU.J.J)“LHL-«/ ————
60 50 de
Start 815.0 MHz 3003 pts Stop 826.0 MHz | | Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions |
Rangelow | RangeUp | RBW 1 Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
B0\CO0 MR 1 3,000 100.000 kHz 822,52446 MHz -41.83 dBm -28.83 dB 847.000 MHz _ 849.000 MHz 100.000 kHz ©48.71329 MHz | 21.61 dém -8.39.db |
B29.000, MH2 E23000.MHz 20.000-kH2, 823.99850 MH2 =25.46 dBm -12.46 dB 849,000 MHz 850,000 MHz | 20.000 kHz 84900643 MHz -24.32 dBm -11.32d8
LT AL B26.000 MHz 100.000 kHz B24.27273 MHz 21.89 dBm -8.11 d8 350.000 MHz 860.000 MH2 100.000 kHz 850.55445 MHz | -43.54 dBm -30.54 dB
m T

Date: 2 NOV 2015 10:33:19

G e

( |8

Date: 2.NOV 2015 10:49:46

) Ul e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Ref Level 30.00 dém
_SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 d& Mode Auto Sweep

®1 AvgPwr

Limit ¢heck PABS CHTnE] 5 FARE
20 _hine FPURIOUS ) INE_ABS PABS SPLURIDUS | INE_ABRS PARS
10 dBrr J "’*\\ dma
0de ] A \
-10 dém : \ —
SPURIOUS_LINE 8BS _ \
-20 dBm J =

. ]
30 da o
iy /4 L i
L U N
r
-50 dam = -50 dem
Mg
_M"_/_,‘———/‘

=60 -0 dB
Start 815.0 MHz 3003 pts Stap 826.0 MHz__ ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit | Range Low Rangeup | RBW | Frequency | Powerabs |  auimit |

Ss e £23,000 MHz 100,000 kHz 822.99600 MHz -39,26 dBm -26.26 d8 847,000 MHz 849.000 MRz 100.000 kHz 848.53546 MHz | 13.70 dém -16.30 dB |

823.000 MHz 824,000 MHz 20,000 kHz 82399850 MHz -24.92 dBm -11.92 dB 849,000 MHz 850,000 MHz | 50,000 kilz T | AR SO

824.000 MHz 826.000 MHz 100.000 kHz 824.47453 MHz 13.82 dBm -16.18 d8 350.000 MHz 860.000 MHz | 100.000 kHz 850.00500 MHz | -35.96 dBm -22.96 db |

bl T

L L

Date: 2 NOV 2015 10:37:07

I

Date: 2.NOV.2015 10:45:57

)|
|
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectruim

Ref Level 30.00 dém
SGL Count 100/100
@1 AvgPwr

Offset 11.30 d& Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 100/100

Offset 11.30 o8 Mode Auto Sweep

AvgP

Date: 2 NOV 2015 10:35:1

3

[

( JU

Date: 2.NOV. 2015 10:51:40

I
J

Limit fheck PAfS g FApS
A VE_ABS paks ine _$PURIDUS_|INE_ABS PARS
o0 ghie _FPURIOUS_LINE_ABS /.\ 20 dbim [E\
10 \ 10 der I
A [
# I
-10 dBm {
_SPURIOUS_LINE_ABS_ \\
-20 d8 \
-30de ] r,\ m \
40 d8 [’f MH‘ \
50 dam [/\ i s u/ -
L N e
=50
Start 815.0 MHz 3003 pts Stop 826.0 MHz | || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions |
__Rangetow | Rangeup | RBW | Frequency | _Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
815.000 MHz 823,000 MHz 100.000 kHz 822,49251 MHz -43.63 dBm -30.63 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.76124 MHz | 20.88 dém -9.12 dB |
823.000 MHz 824,000 MHz 20,000 kHz 823.99351 MHz -24.53 dBm -11.53 dB 949,000 MH= 850,000 MHz | 20,000 kHz 849.01043 MHz 24,22 dBm Z11.22 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.25674 MHz 20.64 dBm -9.36 dé 350.000 MHz 860.000 MHz 100.000 kHz 850.58442 MHz -44.51 dBm -31.51 dB
" T

unnn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Ref Level 30.00 dém
_SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 100/100

Offset 11.30 o&

Mode Auto Sweep

®1 AvgPwr e
Limit ¢heck PABS THERARS FARE
20 Jne _§PURIOUS LINE_ABS PABS SPLRIDUS L INE_ABS PARS
10 der {"""" \ *"‘“\\
1 ‘
-10 dém 1l e
_SPURIOUS_LINE_ABS _ ﬂ [L
-20 d8m W
20 db
-40d "Jh =
-50 dém -50 dém [~ -
s il \N“k
i 50 de
Start 815.0 MHz 3003 pts Stap 826.0 MHz__ ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions |
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequenc " Powerabs. | aLimit |
B15.c00MHE 823,000 MHz 100.000 kHz 22.98801 MHz -40.62 dBm -27.62 dB 847,000 MHz 849,000 MRz 100.000 kHz 848,12188 MHz | 12.80 dém -17.20 dB |
823.000 MHz 824,000 MHz 20,000 kHz 823.99750 MHz -26.99 dBm -13.99 d8 49,000 MHz 850,000 MHz | AL Bt S0 ] e i TR
524,000 btz 826.000 MHz 100.000 kHz 824.41059 MHz 86 dBm -17.14 dg 350.000 MHz 860.000 MHz | 100.000 kHz 850.00500 MHz | ~36.62 dBm ~23.62 db
Dl T
L i = ] [1] [

Date; 2 NOV 2015 10:39:02

Date: 2.NOV.2015 10:47-51

|
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectruim

Lrur I

Ref Level 30.00 dim
SGL Count 100/100
@1 AvgPwr

Offset 11.30 d&

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dBm

Offset 11,30 g

Mode Auto Sweep

I. 1 AvgPwr

Date: 2 NOV 2015 09:24:57

Limit gheck SPURIGHE CHBEKARS_ FARE
b NE_ABS ine _$PURIOUS J [NE_ABS PARS
20 ghine _§PURIOUS LINE ABS /,\ 20 dhine C
10 T 10 dr { i
0 dBm i ; [
-10 dam x -10 dg
20 d8 ] ‘\ ;
30 dB JI 7 “\ -30 dBm—if}
= NI PR
~J
™ £ /q\ AL /WW k\j A A ~ /'\
-50 dBm A v — ’
/ \ =T = 7\
w o e | \_/\._../
0! 0 d8
Start 815.0 MHz 3003 pts Stop 827.0 MHz | | Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions |
|__Rangetow | Rangeup | RBW | Freguency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit |
815.000 MHz 523,000 MHz 100,000 kHz 819,25574 MHz -42,45 dBm -29.45 dB 846.000 MHz 849.000 MAZ 100.000 Kiz 848.75275 WAz | 5161 i = STYTS |
R=3.00, Mie £23.000 MH2 S0.bn o2 et el -16.59 dm =3.56 d8 849,000 MHz 850,000 MHz | 30,000 kHz 849.00150 MHz | -18.63 dBm -5.63 dB
24.000 MHz B27.000 MHz 100.000 kHz B824.23227 MHz 21.60 dBm -8.40 de 350.000 MHz 860.000 MHz 100.000 kHz §53.81115 MHz -44.99 dBrm -31.99 dB
w Y

[

L JL

Date: 2.NOV. 2015 09:37:37

T
J

unnn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 o

Mode Auto Sweep

@1 AvaPwr -
Limit gheck PAEBS FARS
20 _hine FPURIOUS ) INE_ABS PABS SPURIOUS NE_ABS PARS
10 dBrr y = |
| \
0dB |
-10 d8m j
_SPURIOUS_LINE_88S_ {
-20 dBm
L) !
T \-v-d‘
7
/ ) \
= 40 dBm L
P —]
r—'/M 50 ‘\\\
] \“"""’“‘\
60 d
Start 815.0 MHz 3003 pts Stap 827.0 MHz_| || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions 'Spurious Emissions |
__Rangelow | Rangeup | RoW | Frequency | PowerAbs |  atimit _| Rangelow | Rangeup | RBW | ___Frequency | Powerabs | auimit |
815,000 MHz 523.000 MHz 100.000 kHz 822,70629 MHz -26,17 dém -13.17 dB 546,000 MHZ 845,000 MAZ 100,000 ki 846.65784 Mz | 9.8 dom ~20.1588 1
823.000 MHz 824.000 MHz 30,000 kHz 823.99950 MHz -26.14 dBm -13.14 dB 949,000 MH= 850,000 MHz | 30,000 kHz 849.00050 MHz | ~36.10 dm 1710 db
524.000 MHz 827.000 MHz 100.000 kHz 824.35814 MHz 9.76 dém -20.24 dB 350.000 MHz 860.000 MH2 100.000 kHz 850.15485 MHz -32.64 dBm -19.64 db
4 ~ : ‘ ) O
+ . L —d

Date: 2 NOV 2015 09:28:46

Date: 2.NOV.2015 09:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectruim

Date: 2 NOV 2015 09:26:52

Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dm  Offset 11.30 dé Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvaPwr o1 Avgrwr
Limit gheck SPURIGNE CHAEKABS_ AR
b NE_ABS ine _$PURIOUS J[NE_ABS PARS
20 ghine _§PURIOUS JINE ABS /\ 20 dhine C (
10 [ ! der
| = I
-10 dBm M -10d8 !
SPURIOUS. LINE _BBS_
20 d8 \ /{
N A N (A
-40 d8 / had \) Bm: e
" Y| N \‘.u\
50.d8 P A\ A A~ | A
50 dBrm : Y ) L En 7
/ o~/ NV &7 T |
hN PN o SR [ A —
50 60 dB
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions 1
__Rangetow | Rangeup | RBW | Freguency | __Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
815.000 MHz 823,000 MHz 100,000 kHz 819,27173 Mhz -44,38 dbm -31.38 dB 846.000 MHz 849,000 MRz 100.000 Kiz 848.75275 MHz 50,74 dim =TS |
B23.000 Mz £23.000 MH2 30,000 Kz 523 RHR0 M2 -17.34 tém =4.34 d8 849,000 MHz 850,000 MHz | 30,000 kHz 849.00150 MHz | -18.68 dBm -5.68 de
H24.Dud itz Bev.0o0 MKz 100.000 kHz 824.22927 MHz -9.43 d8 350.000 MHz 860,000 MHz 100.000 kHz 853.86114 MHz ~46.04 dBm -33.04 dB
w Y
‘ . JU J QRRNENREY

Date: 2.NOV. 2015 09:39:31

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.30 db Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 100/100

Offset 11.30 d& Mode Auto Sweep

@1 AvaPwr -
Limit gheck PAEBS FARS
20 Jne _§PURIOUS _LINE_ABS PABS 20d SPURIOUS NE_ABS PARS
A cap A e Mﬂ%w\ ‘%&I&- 5
e {/ db \
-10 d8m + \ -10 dBm
SPURIOUS_LINE_8BS_ | |
-20 d8m J 20 dB
30de = IR a0 ds 2
o R [P
-40 d = -40 dBm =
] | .,
50 d8m — -50 dBm
g -0 dB
Start 815.0 MHz 3003 pts Stap 827.0 MHz__ || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions 'Spurious Emissions |
__Rangelow | Rangeup | REW | Frequen | Powerabs | atimit | Range Low Range Up | RBW | Frequency | PowerAbs |  atimit |
815.000 MHz 823,000 MHz 100,000 kHz 822,90809 MHz -28,07 dBm -15.07 dB '846.000 MHZ 849,000 MRz 100,000 kitz 846.97552 MAz | 16 domn =20.04.08
823.000 MHz 824,000 MHz 30.000 kHz 823.99650 MHz -28.11 dBm -15.11 d8 949,000 MH= 850,000 MHz | 30,000 kHz 849.00050 MHz | 3111 dm o aith
824.000 MHz 827.000 MHz 100.000 kHz 826.14735 MHz 8.98 dém 1.02 dB 350.000 MHz 860.000 MHz | 100.000 kHz 850.01499 MHz | -33.52 dBm -20.52 db |
- y

L

Date: 2 NOV 2015 09:30:40

| . _ L

Date: 2.NOV.2015 09:4320
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SPORTON LAB.
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Report No. : FG582708

-01B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

truim

ectrury I

( )8

Date: 2 NOV 2015 09:47:45

Date: 2.NOV. 2015 10:00:24

Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
®1 AvaPwr T AvgPwr
Limit gheck RIS CLAERARS_
] NE_ABS e _$PURIOUS
20 ghine _§PURIOUS LINE ABS 20 dbim- C
10 der
0 dem &
-10 dam -10 dg
SPURIOUS. LINE _BBS_
20 0B Ml’ g
30 de % i d8
1 [ \ A ) ard
-40d8 5 7 40,dgn
A / T
; P L WS VA A S 2
60 d oud
Start 815.0 MHz 3003 pts Stap 829.0 MHz_| ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions 1
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit |
B1S.00c MHE £23,000 MEZ 100.000 kHz 815.77123 MHz -43.17 dBm -30.17 d8 844.000 MHz 849,000 MAz | 100.000 KRz ©48.68781 MHz | 21.15 dém -8.85 db
823.000 MHz | 824.000 MHz 50.000 kHz 823.99950 MHz ~15.65 dBm -2.65 dB 4% D00 N 850,000 MHz | T s WL TR e
Bt iz B20.U00 MKz 100.co kiz 524.29720 MHz 21.34 dBm -8.66 d8 850.000 MHz 860,000 MH2 100.000 kHz £50.99401 MHz -44.50 dBm -31.50 dB
)i Y m— - ] T —
{ J ] KRERED

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

@)

Ref Level 30.00 dém
SGL Count 100/100
@1 AvgPwr

Ref Level 30,00 dBm
SGL Count 100/100

Offset 11.30 db Mode Auto Sweep

Offset 11.30 &

Mode Auto Sweep

@1 AvgPwr o

Uit §heck T [ UBIOUES = u
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Raengeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz B815.000 MHz 100.000 kHz 721.04323 MHz -58.25 dBm -45.25 dB 30,000 MHz B815.000 MHz 100.000 kHz 754.38906 MHz -58.09 dBm -45.09 dB |
860,000 MHz | 1,000 GHz | 100.000 kHz 910.97902 MHz | -57.46dBm | -44.46 dB 850,000 MHz | 1.000 GHz | 100.000 kHz 881.18881 MHz_ -57.53dBm | -44.53dB
| 1,000 GHz 3.000 GHz | 1.000 MHz 1.64909 GHz -44.96 dBm -31.96 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.10 dBm -34,10 dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.98575 GHz -42.42 dBm -29.42 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99975 GHz -42.78 dBm -29.78 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.86253 GHz -42.91 dBm -29.91 dé 7.000 GHz 9.000 GHz 1.000 MHz 7.85754 GHz -42.83 dém -29.83 dé
T
( ] ( )
Date: 2.NOV.2015 09:54:23 Date: 2.NOV.2015 09:55:18
\ ao
Ref Level 0,00 dém Offset 11,30 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11,30 d8 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
Limit v‘thﬂrb Limit vrmrh PARS
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30 dB
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-50 dB
~70 dBm
80 dB
-90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz B815.000 MHz 100.000 kHz 814.01924 MHz -58.23 dBm -45.23 dB | 30.000 MHz B815.000 MHz 100.000 kHz 812.84233 MHz -57.98 dBm -44.98 dB |
860,000 MHz | 1.000 GHz | 100.000 kHz '992.09790 MHz | -57.57dBm | -44,57 d@ 850,000 MHz | 1.000 GHz | 100.000 kHz 938.67133 MHz -57.42dBm | -44.42dB
I 1,000 GHz 3.000 GHz | 1.000 MHz 1.66908 GHz -44.90 dBm -31.90 dB ‘ 1,000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.90 dBm -32.90 dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.99828 GHz | -42.86 dBm -29.86 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.98575 GHz | -42.66 dBm -29.66 dB
I 7.000 GHz 9.000 GHz 1.000 MHz 7.85654 GHz -42,77 dBm -20.77 dé I 7.000 GHz 9.000 GHz 1.000 MHz 7.05774 GHz -42.94 dBm -29,94 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5/ 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum
Ref Level 0.00 dBém
SGL Count 100/100

Offset 11,30 dp Mode Auto Sweep

Sp

rum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,30 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit v;thnn Limit t‘mrl\ PA
10 diPE—BRURIOUS LINE ABS 10 dPE—BPURIOUS LINE ABS [
TNE_ABE_ — Bl a2, e | i = E [INE_ABS_ - ¢ e . = 'l —3
-30 dB -30 dBr
=40 dBr 40 dBr 7
i i ) b %
- -~
70 dB 70 dB
-30 dBr -30 dBr
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Raengeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 792.05022 MHz -58.08 dém -45.08 dB 30.000 MHz B815.000 MHz 100.000 kHz 739.48151 MHz -58.11 dBm -45.11 dB
860,000 MHz | 1.000 GHz | 100.000 kHz 960.90909 MHz | -57.53 dém 44,52 dB 850,000 MHz | 1,000 GHz 100.000 kHz 898.53147 MHz -57.50 dém 44,50 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.25 dBm -31,25 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.67 dBm -33.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -42.85 dBm -29.85 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99875 GHz -42.54 dBm -29.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05474 GHz -42.87 dBm -29.87 de 7.000 GHz 2,000 GHz 1.000 MHz 7.04874 GHz -42.71 dBm -20.71 dB
Did
[ N VHININNT ( ) VNI W

Date: 2.NOV.2015 10:07.02

Date: 2. NOV.2015 10:07°57

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m

Ref Level 0,00 dém
SGL Count 100/100

offset 11.30 d8 Mode Auto Sweep

Ref Level 0,00 dBm

SGL Count 100/100

Offset 11.30 d& Mode Auto Sweep

@1 AvgPwr @1 Avgrr
Limit vtnm PAES Limit vrmrn PARS
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-20 dBr
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—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rengeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 790.08871 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.14 dém -45.14 dB |
860,000 MHz | 1,000 GHz | 100.000 kHz 976.99301 MHz -57.54 dBm | -44,54 dB 860,000 MHz | 1,000 GHz | 100.000 kHz 905,31469 MHz -57.53 dBm -44,53 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.64955 GHz -45.37 dém -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.68 dBm -33.68 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99675 GHz | -42,89 dBm -29.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99376 GHz -42.71 dBm -29.71 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.05274 GHz -42,83 dBm -29.83 de 7.000 GHz 9,000 GHz 1.000 MHz 7.06223 GHz -42.76 dBm -29.76 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0,00 dBém
SGL Count 100/100

Offset 11,30 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,30 dB Mode auto Sweep

@1 AvgPwr @1 AvgPwr
Limit V'thm‘l\ PAES Limit vt‘mrl
BPURIOUS LINE _ABS PARS 10 Mupe BPURIOUS LINE _ABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Raengeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -46.65 dBm -33.65 dB 30.000 MHz B815.000 MHz 100.000 kHz 814.41154 MHz -46.80 dBm -33.80 dB |
860,000 MHz | 1.000 GHz | 100.000 kHz 907.20280 MHz | -57.53 dém | -44,53 dB 850,000 MHz | 1,000 GHz 100.000 kHz 878.53147 MHz_ -57.63dBm  -44.62dB
| 1,000 GHz 3.000 GHz | 1.000 MHz 1.66458 GHz -45.03 dBm -32.03 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.84 dBm -32.84 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99325 GHz -42.33 dBm -29.33 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99875 GHz -42.45 dBm -29.45 dB
I 7.000 GHz 9,000 GHz 1.000 MHz 7.07123 GHz -42.76 dBm -29.76 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.06073 GHz -42.60 dBm -29.60 dé
g
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\ ao
Ref Level 0,00 dém Offset 11,30 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11,30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit «fmrb PAES Limit vrmrp PAES
INE_ABS BABS 10 APE_$PURIOUS LINE ABS BARS
o T | I ——) (e —  —— ] — == o bl e £ T ) Tr— ——— S —— [ E— | S — [ ———
30 dB
40 dB
ot . il e
-50 dBi
e
-70 dBr
-390 dB
-90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit I
30.000 MHz B815.000 MHz 100.000 kHz 732.42004 MHz -58.24 dBm -45.24 dB | 30.000 MHz B815.000 MHz 100.000 kHz 713.19715 MHz -58.25 dBm -45.25dB |
860,000 MHz | 1.000 GHz | 100.000 kHz 939,79021 MHz | -57.59 dém | -44,50 dB 860,000 MHz | 1,000 GHz | 100.000 kHz 893.77622 MHz_ -57.73 dém 44,73 dB
1,000 GHz 3.000 GHz | 1.000 MHz 1.67958 GHz -44.96 dBm -31.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.87 dBm -33.87 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99175 GHz -42.90 dBm -29.90 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99828 GHz | ~42.45 dBm -29.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07023 GHz -42,92 dBm -29.92 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.05224 GHz -42,90 dBm -29,90 dB
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saranss. FCC RF Test Report

Report No. : FG582708-01B

Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0031
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0017
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0000
20 Battery End Point 0.0041

Note: Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
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saranss. FCC RF Test Report Report No. : FG582708-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.97 5.3 4.93 6.12
Middle CH 4.55 5.51 5.94 6.32 PASS
Highest CH 4.49 5.68 5.39 6.52
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SPORTON LAB. FCC RF TeSt Report Report NO. . FG582708'01B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

: o
Ref Level 30.00 cém _ Offset 11,60 d& .00 GBrm__ Offset 11,90 ob
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y ive Distribution Function Samples: 100000 Cl y Ci ive Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 19% | 0% | ©.01% | Mean | Peak | crest | 10% | 1% | ©0.1% | 0.019% |
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f—
-~ -~
J J L it J
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pectrum o Spectrum ("3
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J J { J J
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somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 28.0CT.2015 10.34.39
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Highest Channel / 1RB

Highest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM QPSK [16QAM| QPSK [ 16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 5.06 4.83 9.85 9.97 143 | 1445 | 2046 | 20.22
Middle CH - - - - 4.88 4.95 9.73 9.97 14.3 | 14.27 | 20.14 | 20.22
Highest CH - - - - 5 4.93 9.81 9.77 | 1457 | 1454 | 20.1 | 20.18
Page Number : A7-4 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

JL

Q pectrur -
Ref Level 30.00 dBm Offset 11.50 db w RBW 100 kHz Ref Level 30.00 cBm Offset 11,90 db w RBW 100 kHz
jo Att 30de  SWT 19 ys & VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
miil 14.04 dBm| mMiftl 12.80 dBm|
& 2.50122100 GHz 2.50349900 GHz
“« 26.00 d8| “« 26.00 48|
N 5.055000000 MHz| 825000000 MHz|
104 o —, v 055000000 MH 104 Aty eic > < 4.825000000 MH,
/ 194.8 { R 518.8]
0 di 0 4
r/ l/ \
-10 Y -10 dBm \,,
20 d — 20 d v
| A AL e\l VE S A
-30 -30 -
-40 -40
50 50 d
-60 di -60
CF 2.5025 GHz 1001 pts BEan 10.0 MHz CF 2.5025 GHz 1001 EIS pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value i) Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M. " & 2,501221 GHz 14,04 dBm nde down 5.055 MHz2 A: 1 2,503439 GHz 12.88 dBm nde down 4.825 MHz |
T1 1 2,499973 GHz -11.76 dBm nds 26.00 d8 T1 1 500092 GHz -12.79 dBm nds 26.00 d8
T2 1 505027 GHz ~11.77 dém Q factor 494 8 T2 1 2.504918 GHz ~13.26 dém Q factor 518.9
"

THTIT o

~—

LU

Date. 28,0CT 2015 09:18:20

Date. 28.0CT 2015 09:18.31

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

JL

Date. 28,0CT 2015 09:25.30

L
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Date. 28,0CT 2015 09:25:41

pectrum
00 GBm _ Offset 11,60 db w RBW 100 khz Ref Level 30.00 GBm _ Offset 11.60 0B w RBW 100 kK=
e At a0d8 SWT 19 us @ VBW 300kHz  Mode Auto FFT o Att a0d8 SWT 1945 @ VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@ 1Pk Max
miil 13.86 dBm| mMiil 13.72 ai
137200 GHz 547000 GHz
“«a wT 26.00 d8| “« 26.00 48|
e B, AL 3.875000000 MHz| P LY 3.945000000 MHy|
10 di = "\ 10 di , “
Ti a factor \ 5197 5129
di | 4
0 4 + 0
-10 L1 \; -10 dar
/ \
20d 20d
A S\ = s VA Marion e -
-40 -40
-50 dBm: -50 df
60 d -60
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 2,533372 GHz 13.86 d8m nde down 4.875 MHz2 M1 1 2,53547 GHz 13.72 d8m nde down 4,945 MH2
71 1 2532552 GHz -12.26 dBm nd8 26.00 d8 1 1 2.532532 GHz -12.05 dBm nds 26.00 d8
T2 1 2,537428 GHz ~12.14 dBm Q factor 519.7 T2 1 2,537473 GHz -12.21 dém Q factor 512.7 |
T

B

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctru

Ref Level 30.00 ém  Offset 11,00 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11.00 0B w RBW 100 khz
o At a0de SWT 19 us w VBW 300 kHz  Mode Auta FFT o Att a0d8 SWT 19 us w VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
017k Max K Max
] 132.67 divm| [ 1a.4a dpm|
2.56948800 GHz 2.56624100 GHz
2
e nds 26.00 8 b [ ndn 26.00 48|
i 3 WYerr\ AP A AP AL S 4.995000000 MHz| i pet NN AP M A o 3.925000000 MHz|
Q factor sS40 hil Q factor 521.1
/
0 : 0
i ” 0 di \‘
-10 7 -10 v{
20 d - 20 d =~
i W
B S, MM B \as sl sa)
40 df 40 d
-50 df 50 d
-60 -60
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value [} Y-value | Function | Function Result Type | Ref | Tre| X-value | Y-value | Function | Function Result
ML 1 2,569488 GHz 13.67 dBm ndB_down 4,905 MH2 ML 1 566241 GHZ 13.43 dBm ndB down 4.925 MHz ||
T1 1 2.564393 GHz -12.96 dBm nds 26.00 d8 1 1 565042 GHz -12.86 dBm nds 26.00 d8
T2 1 2,569988 GHz -12.45 dBm Q factor 514.4 T2 1 2,569968 GHz -12.24 dem Q factor 521.1
] WL o ) ) 117177 J—
Date: 28,0CT 2015 09:28.01 Date. 28,0CT.2015 09:28 11
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SPORTON LAB.

FCC RF Test Report Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Date. 28,0CT 2015 09.43.22

‘m’ pectrun
Ref Level 30.00 dBm Offset 11.90 db w» RBW 300 kHz Ref Level 30.00 gBm Offset 11.90 db w RBW 300 kHz
j= Att 30d8  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @17k Max
Mil1] 16.04 dBm| Ml 15.19 dim|
o 2.5085760 GHz N 2.5063190 GHz
ke 26.00 48 ndB 26.00 48
o - 9.850000000 MHZ| o A R & i - Vo \ 9.970000000 MHZ|
7 Q factor \ 254.7 ] Q factor 2510
0di [ !
10 -
/' \
-40 -40
-50 d -50 df
-60 di -60
CF 2.505 GHz 1001 pts SEMI 20.0 MHz CF 2.505 GHz 1001 EIS Ggﬂn 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,508576 GHz 16.04 dBm ndB down 9.85 MH2 M. 1 2.506319 GHz 15,19 d8m nde down 9.97 MHz
T1 1 2.500005 GHz -9.69 dBm nds 26.00 dB T1 1 500045 GHz -10.77 dBm nds 26.00 d8
T2 1 509855 GHz -9,94 dBm Q factor 25/ T2 1 2,510015 GHz ~11.00 d&m Q factor 251.4
)| "W o )i 11—
I J [l

Date. 28,0CT 2015 09.43.33

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m ‘“P pectrun
Ref Level 30.00 GBm  Offset 11,00 ob w RBW 300 kiz Ref Level 30.00 GBm _ Offset 11.60 0B w RBW 300 kHz
o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@1Fk Max
miil 15.54 dpm| miil 15.20 dBm|
o 3 40 Gz b 5357790 GHz
> 26.00 d8| ' ndg 26.00 48|
d o 9.,730000000 MHZ o rct N N ™ v O 9.970000000 MHz|
7 factor \ 260 7] ] Q factor 254.3
od // + 0
-10 - - -10 der !
/ | /
507 / dBm
20 t 20 1 =
e N P \ P NS A
-40 -40
50d 50 d
60 d 60
GF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536359 GHz 15.54 dBm nde down 9.73 MHz M1 1 2.535779 GHz 15.28 dBm nde down 9.97 MHz |
1 1 2530105 GHz -10.66 dBm nds 26.00 d8 1 [ 2.530005 GHz -10.67 dBm ndg 26.00 d8
T2 1 2,539835 GHz ~11.64 dBm Q factor 260.7 T2 1 2,539975 GHz ~10,72 dém Q factor 254.3

)8 ] gy

Date. 28.0CT 2015 09.5031

-
J )

Date. 28.0CT.2015 08.50.42

L

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum Qm trum
Ref Level 30.00 GBm  Offset 11,90 0 w RBW 300 kHz Ref Level Offset 11,90 & w RBW 300 kHz
jo Att 30de  SWT 12.6 s = VBW 1MHz  Mode Auto FFT jo Att SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M 15.73 dBm| il 19,71 dnm|
o 2.5684970 GHz s 5 2.5677570 GHz]
% 26.00 d8) nds 'y 26.00 d8|
1o \h Al N 9.810000000 MHZ| A e & 9.,770000000 MHz|
/ Q factor 261.8 Q factor 262.8|
0
~10d 1l
|
7 | =
APV o~
40 d 40 d
50d 50 d
-60 -60
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result
ML 1 2,568497 GHz 15.73 dBm ndB down 9.81 MHz M i 2,567757 GHZ 14,71 dBm ndB down 9.77 MHz |
T1 1 2.560165 GHz -10.33 dBm nds 26.00 d8 1 1 560105 GHz -10.93 d8m nds 26.00 d8
T2 1 2.569975 GHz -10.14 dBm Q factor 261.8 T2 1 2.569875 GHz -11.50 dam Q factor 262.8

] [
| ] L

Date: 28,0CT.2015 09:53.01

Date: 28,0CT.2015 09.53 12

e
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somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

=) (Sowctrom 1| =)
Ref Level 30.00 dBm Offset 11.90 db w RBW 300 kHz Ref Level 30.00 gBm Offset 11.90 db w RBW 300 kHz
jo Att 30de  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30de  SWT 12.6 us » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
miil 14.20 dBm| mibl 19.52 AV
2.5040830 GHz 2.5044130 GHz
“ 26.00 d8| « I ndB 26.00 48|
e P o, 14,296000000 MHZ| “ Adl B " 14,446000000 MHZ|
n T Q factor \ 75.2 . = i 7 Q factor 7
] 2 fact \ 175.2 T 2 fact 179.4
o / ! 0 ]
1 >
-10 -10 m /V
T A -
-40 -40
50 50 c
-60 di -60
CF 2.5075 GHz 1001 pts BEun 30.0 MHz CF 2.5075 GHz 1001 EIS Egﬂn 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre| X-value | Y-value | Function | Function Result
M1 1 2,504083 GHz 14.28 dBm ndB down 14,296 MHz M1 1 2,504413 GHz 14.52 dBm nde down 14,446 MHz
T1 1 2.500277 GHz -12.00 dBm nds 26.00 dB T1 1 2.500307 GHz -11.25 dBm nds 26.00 d8
T2 1 2.514573 GHz -11.60 dém Q factor T2 1 2.514753 GHz ~11.68 dém Q factor 173.4 |

)| ] T e

Date. 28,0CT 2015 10.00:11

)8 ] L

Date. 28.0CT.2015 10.0021

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

T W

JL J

Date. 28.0CT 2015 10.07.18

m ‘“,P pectrum
Ref Level 30.00 dBm Offset 11.90 db w RBW 300 kHz Ref Level 30.00 cBm Offset 11.90 db w RBW 300 kHz
j= Att 30d8  SWT 12.6 ys = VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 us = VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@1Fk Max
mif] 15.00 dim| ™Ml 12.82 din
i 2.5373600 GHz| i 3 70 GHz
26.00 d8| 26.00 48
N aWra i lan 14.296000000 MHz| o 14.266000000 MHZ|
o A N\ s (W, ey \ " &x 10 df AT v 3 77
Q factor \ 177.5| v 779
0 T o ]
-10 -10 dBrm ,’
|
20d | 20 d -
. ~ p Lo
; = B ST
-40 -40
-50 -50 df
-60 di -60
et
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHZ
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 2,537368 GHz 15.08 d&m ndB down 14,296 MHz M 1 2,538237 GHz 13.83 d8m nde down 14,266 MHz
T1 1 2.527957 GHz -10.11 dBm nds 26.00 d8 T1 | 1 2.527957 GHz -12.00 dBm nds 26.00 d8
T2 1 2,542253 GHz ~10.97 dém Q factor 177.5 | T2 1 2,542223 GHz ~12.51 dém Q factor 1779 |
- Y

)\ ] nnn e

Date. 28.0CT 2015 10.07.30

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

v trur
Ref Level 30.00 GBm  Offset 11,90 b w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,90 0B w RBW 300 kHz
jo Att 30de  SWT 12.6 s = VBW 1MHz  Mode Auto FFT jo Att 30de  SWT 12.6 us w VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @15k Max
ML 13.12 dnm| micil 12.05 A
s 2.5632140 GHz| o 2.5604640 GHz
T nda 26.00 48 nda 3 26.00 48
t N AT AT Ly y ) TN 14.565000000 wvm i P . . 2% 535000000 vvaJ
 factor \ 1750} T 176.7
A t J \
I ] y
104 X 104 1 ¥
v ¥ X
/ \ / \
20d 20d
AV, ) N PPN \.
={0'dem il 4 T . PR
40 d 40 d
50d 50 d
-60 -60
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result
ML 1 2563219 GHz 14,12 dBm e down 14,565 MH2 ML 1 2,568464 GHZ 12.85 dBm ndB down 14,535 MH2
T1 1 2.555187 GHz -11.94 d8m ndg 26.00 d8 T1 1 555427 GHz -14.01 d8m nds 26.00 d8
T2 1 2,569753 GHz -11.58 dBm Q factor 176.0 T2 1 2,569963 GHz -13.06 dem Q factor 176.7

] ] e e

Date: 28.0CT.2015 10.08.49

)\ J [0

Date. 28.0CT.2015 10.09:59
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SPORTON LAB.

FCC RF Test Report Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

JL

Date: 28.0CT.2015 10:16.58

J

Date. 28.0CT 2015 10:17.08

‘m’ pectrun
Ref Level 30.00 dBm Offset 11,50 db w RBW 1 Mhz Ref Level 30.00 dBm Offset 11,90 db w RBW 1 Mhz
jo Att 30dé  SWT 5.7 us » VBW 3 MHz Mode Auto FFT jo Att 30de  SWT 5.7 us » VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
MLl Ml 16.26 dBm|
2 \ i 2.5155140 GHz
< | SR = ndB X 26.00 d8)
o < Bw i 201.460000000 MHz| o e &5, (i 20,220000000 MHz|
7 Q factor \ 9| Q factor 1244
/ \ \
0d 0
/(
-10 -10 dBi ¥
30 -30 =
40 -40
50 cf 50 cf
-60 di -60
CF 2.51 GHz 1001 pts KEQn 40.0 MHZ CF 2.51 GHz 1001 EIS Egan 40.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,515155 GHz 16.97 d8m nde down 20.46 MH2 M1 1 2,515514 GHz 16.26 dem nde down 20,22 MHz
TL 1 2.49981 GHz -9.24 dBm ndg 26.00 dB T1 1 2,49989 GHz -10.41 dBm nds 26.00 d8
T2 1 2,52027 GHz -8,98 dém Q factor T2 1 2,52011 GHz -9.56 dém Q factor 124.4
n T

L

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m (= pectrum G2
Ref Level 20.00 gBm Offset 11,90 di w» RBW 1 MHz Ref Level 30.00 dBm Offset 11,90 db w RBW 1 Mhz
j= Att 30d8  SWT 5.7 us » VBW 3 MHz Mode Auto FFT jo Att 30dé  SWT 5.7 us » VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
mif| 17.84 dibm| Ml 16.940 dim)|
ey 480U GHz b 51 2B2770 Gz
nde. 26.00 de8| 26.00 48|
P 2l i " 4 -, - .
o Bw 20,140000000 MHZ| o Psrn— 20,220000000 MHz|
Q factor 125.9| 1 Q factor 125.5)
0 f 0 A‘
10 y 10 dBrr
/ ] *
\
/ = &
o~ =
-40 -40
50d 50 d
-60 di -60
CF 2.535 GHz 1001 pts BEan 40.0 MHZ CF 2.535 GHz 1001 EIS Egﬂn 40.0 MHZ
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 2,53548 GHz 17.84 d8m nde down 20,14 MH2 M. 1 2,538277 GHz 16.98 d8m nde down 20.22 MHz |
T1 1 2.52501 GHz -8.13 dBm ndg 26.00 dB T1 1 2.52489 GHz ~8.70 dBm nds 26.00 d8
T2 1 2,54515 GHz -8.43 dém Q factor 128.9 T2 1 2,54511 GHz -8,92 dém Q factor 1285 |
) Wi e )i e
JL J [l

Date. 28,0CT 2015 10:24.07

JL

Date. 28.0CT.2015 10:24:17

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

v “m ctrum s
Ref Level 30.00 GBm _ Offset 11,50 b w RBW 1 Mz Ref Level 20.00 GBm  Offset 11,50 O w RBW 1 Mz
o Att 30de  SWT 57 s w VBW 3MHz  Mode Auto FFT o At a0de  SWT 57us w VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max k Max
MiL1] 10.74 dBim| Ml 16.47 dm
2.5651150 GHz] 2.5659940 GHz
2
= N 26.00 de)| e 26.00 48
= 20100000000 MHZ =4 B ~ 20180000000 MHz|
10d \ 2 10 = e
] factor \ 127.5) 7 Q factor 127.2
0de i 0
-10d -10d
20 gams — 204 —
30 -30
-<40d -40 di
Sod 50
0 60
GF 2.56 GHz 1001 pts Span 40.0 MHz GCF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result
M1 1 2.565115 GHz 18.74 dam noB down 20,1 MHz ML 1 565994 GHz 16,47 dam ndé down . 2
T1 1 2,54997 GHz 4 dBm nds 26.00 d8 T1 1 2,54989 GHz 9.52 dBm nds 2
T2 1 2,57007 GHz -7.32 dém Q factor 127.6 T2 1 2,57007 GHz -8,99 dam Q factor 2 ||
1 T & 1 T
| J [

Date: 28.0CT.2015 10.26:36

Date. 28.0CT.2015 10:26.47
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e % FCC RF Test Report Report No. : FG582708-01B

SPORTON LAB.

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM QPSK [16QAM| QPSK [ 16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 448 | 4.51 9.01 9.01 | 13.46 | 13.46 | 18.38 | 18.26
Middle CH - - - - 4.5 452 | 899 | 899 | 1349 | 1343 | 1842 | 183
Highest CH - - - - 4.5 449 | 9.01 9.05 134 | 13.43 | 18.34 | 18.54

Page Number 1 A7-9 of 30



somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

! pectrum
Ref Level 30.00 dBm Offset 11.90 db w RBW 100 kHz Ref Level 30.00 gBm Offset 11,90 db w RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max [@1Fk Max
MiL1] 14.71 dbm} mifl 19.97 de
o 3 1900 GH: o 50316900 GH
Occ B 4476 MHz| $.505494505 MHz|
10 d Y S At 104 L an b Vo P o
|
/ {
0d : 0 1
/ \ 4
-10 7 -10 m
\
20 df '/ > 20 d \
2 = = 2 A
In_ et W YV Mol v T e (ke
-30 o
-40 -40
50 50 c
-60 di -60
CF 2.5025 GHz 1001 EIS BEQn 10. Hz CF 2.5025 GHz 1001 EIS pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 2,503139 GHz 14,71 dém M1 1 2,503169 GHz 14.37 d8m
T1 1 2.5002722 GHz 8.05 dBm Occ Bw 4.475524476 MH2 T1 | 1 2.5002423 GHz 8.06 dBm Occ Bw 4.505494505 MH2
T2 1 2.5047473 GHz 7.07 d8m T2 1 2,5047478 GHz 8.47 dBm |

)8 TS o

Date. 28.0CT 2015 10.56.10

)8 ] s e

Date. 28.0CT.2015 09:18 10

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrur
Ref Level 30.00 dBm Offset 11.50 db w RBW 100 kHz RefLevel 30.00 cBm Offset 11.90 db w RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@15k Max [@1Fk Max
miEil MiLL] 13.97 dim|
o 9703800 Gz e 9514000 GHz
Oc 4.4955D4496 MHz| 1 Occ 8w $.515484515 MHz|
10 d ‘( L A YO (W v L i ) P L A Al ;) |
o / a / -
/ / \
-10 m £ ~10 dB 7 x
/ / \
50l 20l
21 N = = 7
O e e i Lap,
-40 -40
-50 dém- -50 df
-60 di -60
CF 2.535 GHz 1001 pts BEan 10.0 MHz CF 2.535 GHz 1001 EIS ﬁgnn 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Funetion | Function Result |
M1 1 2.537038 GHz 15.20 d8m M1 1 2.53514 GHz 13.37 d8m
T1 1 2.5327522 GHz 8.32 dBm Occ Bw 4.495504496 MH2 T1 | 1 2.5327423 GHz 7.99 dBm Occ Bw 4.515484515 MH2 |
T2 1 2,5372478 GHz 9,09 dém T2 1 2,5372577 GHz 6,83 dém |

)\§ ] ~ VRIS

Date. 28.0CT.2015 09:25.08

)| ] T o

Date. 28.0CT.2015 08:25:20

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

trur
Ref Level 30.00 cBm  Offset 11,90 b w RBW 100 kHz Ref Level 30.00 oBm  Offset 11,90 0 w RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 180/100
@137k Max (@175 Max
Ml 13,49 dim)| CITET] 13.60 dim|
o 2.56762000 GHz, o 2.56905600 GHz,
a Oce Bw 4.495504496 MH:] +.485514486 MHz|
. SISOV PR aeal 10 — A Pl ¢
f ¥
/ {
0 . 0 +
0 ’ 0 i
104 / 104 3\
S v ’
= 20 d %
s s ki
o = o
-<40d -40 d
50 d 50
0 60
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value [} Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result |
ML 1 2.56782 GHz 14,49 dom ML 1 2.569058 GHz 13.68 dam
TL 1 2.5652522 GHz 9.20 dém Occ Bw 4.495504496 MHz TL 1 2.5652622 GHz 7.73 dBm Oce Bw 4.495514486 MHz
T2 1 2.5697478 GHz .49 dbm T2 1 2.5697478 GHz 7.28 dBm |

5, B ] IS e

Date: 28,0CT.2015 09:27.39

= ] s e

Date: 28,0CT.2015 09:27.50
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somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

‘m’ pectrun
Ref Level 30.00 dbm Offset 11.90 db w RBW 300 kHz Ref Level 30.00 gBm Offset 11.90 db w RBW 300 kHz
jo Att 30dé  SWT 12.6 us » VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @17k Max
IR 17.22 dBm] Mifl 1940 di
o s 25082970 GHz| . 2.5054600 GH
b H«,};Bw \ s 1.010989011 MHz| 0.010989011 MHz|
10 d it il e 104 AV S
bt - T
/
od % 0 y
/ \ i
-10 i 5 ~10 dB ] '
/ / A}
-40 -40
-50 d -50 df
-60 di -60
CF 2.505 GHz 1001 EIS BEMI 20.0 MHz CF 2.505 GHz 1001 EIS pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 2,508297 GHz 17.33 d8m M. 1 2,50546 GHz 14,40 d8m
T1 1 2.5005445 GHz 9.06 dBm Occ Bw 9.010989011 MH2 T1 1 2.5005045 GHz 8,96 dBm Occ Bw 9.010989011 MH2
T2 1 2,5095554 GHz 11.19 dém T2 1 2,5095155 GHz 8. dem |

g ] WIS o

Date. 28.0CT 2015 09.43.01

)| ] L

Date. 28,0CT 2015 09.43 11

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m pectrum
Ref Level 30.00 dBm Offset 11.90 db w RBW 300 kHz Ref Level 30.00 dBm Offset 11.90 db w RBW 300 kHz
j= Att 30d8  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30de  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
mi] ming
e uw”’\ 8,991008991 MHz b X . £,991008991 MHz]
10di 2 Vs fod FA TR N oy a1
/ \ 7
[ \ f \
0d 0 3
0 t 0 T
/ \ | |
-10 - -10 dBrm 7 1
/ f \
/ & \
S Z Yr
-40 -40
-50 dém:- -50 df
-60 di -60
CF 2.535 GHz 1001 pts BEMI 20.0 MHz CF 2.535 GHz 1001 EIS ﬁgﬂl\ 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2.538257 GHz 15.25 d8m M1 1 2,53452 GHz 15.31 d8m
T1 1 2.5305245 GHz _ 9,84 dBm Occ Bw 8.991008991 MH2 T1 | 1 2.5305245 GHz 8,63 dBm Occ Bw 8.991008991 MH2
T2 1 2,5395155 GHz 10.48 dém T2 1 2,5395155 GHz 9,35 dam |

)| ] TS o

Date: 28.0CT.2015 09:50:11

Date. 28.0CT.2015 08.50.21

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=)

trur

Ref Level 30.00 GBm  Offset 11.90 0B w RBW 300 khz Ref Level 30.00 GBm _ Offset 11.90 0b w RBW 300 kHz
jo Att 30de  SWT 12.6 us w VBW 1 MHz Mode Auto FFT jo Att 30de SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
] 16.02 dom micil 15.10 dpm|
o 2.5685760 GH: a0 2.5675570 GHz
Oce Bw ¥ 1.010089011 MHz2 9.050949051 MHz
w04 - — = 1 - —
/ \
0 L + 0 t
/ \ \
-10 df -10 df .

S
40 d -40 d
50 d -50
0 60
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result |
ML 1 2.568576 GHz 16.02 dem ML 1 2.567557 GHz 15.13 dam
T1 1 2.5605045 GHz 9.73 d8m Occ Bw 9.010989011 MH2 T1 1 2.5604845 GHz 9.75 dém Occ Bw 9.050949051 MH2
T2 1 2.5695155 GHz 9,70 d8m T2 1 2.5695355 GHz 7.86 dam J
) 3

T o

J J

Date: 28.0CT.2015 09:52 40

= ! e e

Date: 28.0CT 2015 09:5251
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somoniss.  FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7
Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

‘ pectrur
Ref Level 30.00 dBm Offset 11.90 db w RBW 300 kHz Ref Level 30.00 cBm Offset 11.90 db w RBW 300 kHz
jo Att 30de  SWT 12.6 us = VBW 1 MHz Mode Auto FFT ju Att 30de  SWT 12.6 us » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@16k Max [@1Fk Max
MLl 14.57 dim| Ml
oy 24450 GHz A
- 13.4 $57 MHz|
e a\ o X i 1 As A s A P
10 ; 10 2 - - -
‘ I
d |
0 1 i 0 $
' /
-10 i L
J |
20d A N
) ~ A
p e 25 Ao
-40 -40
50 50 c
-60 di -60
CF 2.5075 GHz 1001 EIS BEun 30.0 MHz CF 2.5075 GHz 1001 EIS pan 30.0 MHz
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Date: 26.0CT.2015 09:51:35 Date: 28.0CT.2015 09:52:29
C=
Ref Level 0,00 dém Offset 11,90 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit Gheck PARS
SPURIONS JINE ABS b .10 dEHR—REURIONS JINE ABS b
20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
~ 4 Aot o i -40 dBr o Arr P
R P e i PO SN SR e B
| JWM PR o sl
60 dB
=70 der -70 der
-80 dBry -80 derr
-90 dB =90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit | Rangetow | Rangeup | RBW | Freguency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 924.90010 MHz -47.56 dBm -22,56 dB 30,000 MHz 1,000 GHz | 1.000 MHz 999.51548 MHz | -47.69 dBm -22,69 dB ‘
1.000 GHz 2.490 GHz 1.000 MHz 2,34609 GHz -47.86 dBm -22.86 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -47.85 dBm -22.85 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98187 GHz | -44.76 dém -19.76 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.98420 GHz -44.86 dBm | -19,86 dB
| 5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42,77 dBm -17.77 dB | 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.67 dBm -17.67 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | -38.77 dBm -13.77 d8 10,000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | ~38.76 dBm -13.76 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.65 dBm -13.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.70 dBm -13,70 dB
) "VHRIRIEN
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,90 d8 Mode Auto Sweep

Sp

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck Paks Limit Gheck Paks
SPURIONS L INE ARS BARS .10 dHR—BEURIONS JINE ABS BANY
-20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
& 4 Bt A -40 dBy " - e e o 2 = ——
N T O s, A i B N e e nde: Sa e
-60 dBr
70 d8
-80 dei
-90 dB
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit |
30,000 MH2 1,000 GHz | 1.000 MHz 865.78921 MHz | -47,79 dBm -22.79 dB 30,000 MHz 1,000 GHz | 1.000 MHz 966.56843 MHz -47.51 dBm —22.51 0B |
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz ~44.29 dBm -19.29 dB 1.000 GHz 2.490 GHz 1.000 MHz 2,48777 GHz -45.03 dBm ~20.03 dB
2,580 GHz 5,000 GHz | 1.000 MHz 4.99154 GHz -44.74 dBm _ -19.74dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.07462 GHz -44.70 dBm -19.70 dB
5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42.67 dém -17,67 dB ‘ 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.65 dém -17.65 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78921 GHz -38.80 dBm -13.80 d8 10.000 GHz 18.000 GHz | 1.000 MHz 16.78122 GHz -38.81 dBm -13.81 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.76 dBm -13.76 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.69 dBm -13.69 dé |
H T
L L JL
Date: 26,0CT.2015 10:05:54 Date: 28.0CT.2015 10:06:47
1 C=]
Ref Level 0,00 dém Offset 11,90 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr
heck PAES Limit $heck PAES
SPURIONS JINE ABS b .10 dEHR—BEURIONS JINE ABS b
20 dB
_LINE_A8S [ SPURIOUS_LINE_ABS
| e ns e LA e Ll S e e -40 dBr =1 e Prcrd
S RIS e e
PP St PO il I
60 dB
=70 der -70 der
-80 dBry -80 derr
-90 dB =90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 920.05485 MHz | -47.62 dBm -22.,62 d8 30,000 MHz 1,000 GHz | 1.000 MHz 932.65235 MHz | -47.78 dBm -22.78 dB 1
1.000 GHz 2.490 GHz 1.000 MHz 2.47288 GHz -47.84 dBm -22.84 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.32552 GHz -47.77 dBm -22.77 dB |
2.580 GHz 5.000 GHz | 1.000 MHz 4.98420 GHz -44.73 dém -19.72 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.94310 GHz | -44.83 dBm -19.82 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 7.06543 GHz -42,75 dBm -17,75 dB | 5.000 GHz 10,000 GHz 1.000 MHz2 6.99051 GHz -42.68 dém -17,68 dB |
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | ~38.76 dBm -13.76 dB 10,000 GHz 18,000 GHz | 1.000 MHz 16.77323 GHz | ~38.79 dBm -13.79 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.63 dBm -13.63 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.64 dBm -13.64 dé
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dBém

Offset 11,90 d8 Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Gheck PARS Limit Fheck PARS
SDURIOIS |INE ABS b -10 dERR—BRURIONS JINE ABS B
20 dB
5_LINE_ABS [ SPUR LINE_ABS
P At ooc—ot -40 dBy [ e At Ao
J T S S s g T PR P
-60 dBm
70 dB
-80 de
-20 dB
Start 30.0 MHz 6006 pts Stop 26.0 GHz | |[ Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit |
30,000 MHz 1,000 GHz | 1.000 MHz 931.68332 MHz | -47.51 dBm -22,51 B | 30,000 MHz 1,000 GHz | 1.000 MHz 939.43556 MHz -47.58 dBm -22,58 dB |
1.000 GHz 2,490 GHz 1.000 MHz 2,48032 GHz ~47.87 dBm -22.87 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45085 GHz -47.80 dBm -22.80 dB
2,580 GHz 5,000 GHz | 1.000 MHz 2,58363 GHz -30.71 dBm _-571dB 2.580 GHz 5,000 GHz 1.000 MHz 2.58363 GHz -31.93 dém -6.92 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42.84 dem -17.84 db 5.000 GHz 10,000 GHz 1.000 MHz 6.99051 GHz -42,70 dém -17.70 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 G| -38.80 dBm -13.80 d& 10.000 GHz 18.000 GHz | 1.000 MHz 16.76523 GHz -38.90 dBm -13.90 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.65 dBm -13.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.67 dBm -13.67 dé
il

VHHIIIT oo

( )

Date: 28.0CT.2015 10:15:32

L J\

Date: 28 OCT.2015 10:16:26

LTE Band

7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

rum

Ref Level 0,00 dBm

Offset 11,90 dg Mode Auto Sweep

Ref Level 0,00 dBm

SGL Count 100/100

SGL Count 100/100

Offset 11,90 dB

Mode auto Sweep

Date: 28.0CT 2016 10:22:41

Date: 28.0CT.2015 10:23:35

@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit fheck PAES
.10 dERR—BEURIONS JINE SRS b .10 dEHR—BEURIONS ) INE ABS p
<20 dB <20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
e A = - ~40 der o]
B O e i * Ty TN SR PEPSREY BT i
_—
60 dB
=70 der
-80 dBrr
=90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 884.20080 MHz | -47.68 dBm -22.,68 dB 30,000 MHz 1,000 GHz | 1.000 MHz 915.20979 MHz | -47.76 dBm -22.76 dB ‘
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz ~47.12 dém -22.12 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz ~47.00 dém -22.00 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.99306 GHz | -44.75 dém -19.75 dB 2,580 GHz | 5.000 GHz | 1.000 MHz 4.99637 GHz 44,82 dBm -19.82 dB
| 5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42,74 dém -17.74 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.83 dém -17.83 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | -38.75 dBm -13.75 dB 10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | ~38.77 dBm -13.77 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.73 dBm -13.73 d8 18.000 GHz 26,000 GHz 1.000 MHz 18.07592 GHz -38.72 dBm -13.72 dB
) "WHNIRNNND
[ ) VI & ( ) -

Page Number : A7-28 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG582708-01B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11,90 d8 Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Swesp

L
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@1 AvgPwr @1 AvgPwr
Limit $heck Paks Limit §heck PAES
SPURIONS L INE ARS BARS -10 dBHE—REURIONS E_ABS BARS
20 dB
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-60 dBr
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-80 dei
-90 d
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
30,000 MHz 1,000 GHz | 1.000 MHz 951.06324 MHz | -47.77 dBm -22,77 dB 30,000 MHz 1,000 GHz | 1.000 MHz 927.80719 MHz -47.72 dBm -22.72 dB ‘
1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz ~47.36 dBm -22.36 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48181 GHz ~47.89 dBm -22.89 dB
2,580 GHz 5,000 GHz | 1.000 MHz 4.09154 GHz | -44.72 dBm -19.72 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.08670 GHz -44.75 dBm -19.75 dB
5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42,78 dém -17,78 dB | 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.83 dém -17,83 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 Gl -38.79 dBm -13.79 de 10.000 GHz | 18.000 GHz | 1.000 MHz 16.78122 GHz -38.78 dBm -13.78 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.68 dBm -13.68 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.07592 GHz -38.74 dBm -13.74 dé
g
[ ) VILTIG & ( )
Date: 26,0CT.2016 10:25:11 Date: 28.0CT.2015 10:26:04
C=
Ref Level 0,00 dém Offset 11,90 d@ Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Fheck 3T Limit $heck Paks
SPURIONS JINE ABS B .10 d8HR—BEURIONS JINE ABS b
20 dB
_LINE_ABS [ SPURIOUS_LINE_ABS
- A (Tt oS -40 der Ao A
[ e [ e ~ [ P F P 7 S ——t
- | e At bttty
60 dB
=70 der -70 der
-80 dBry -80 derr
-90 dB =90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 911.33367 MHz | -47,79 dBm -22,79 d8 30,000 MHz 1,000 GHz | 1.000 MHz 851.25375 MHz | -47.64 dBm -22.64 dB ‘
1.000 GHz 2.490 GHz 1.000 MHz 2.47139 GHz ~47.80 dBm -22.80 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.46842 GHz ~47.85 dém -22.85dB |
2.580 GHz 5.000 GHz | 1.000 MHz 2.58604 GHz | ~34.20 dBm _ -9.20 dB 2,580 GHz | 5,000 GHz 1.000 MHz 2.58604 GHz -36.36 dBm -11.36 dB |
5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42.68 dBm -17.68 dB ‘ 5.000 GHz 10,000 GHz 1.000 MHz 6.89051 GHz -42.59 dém -17,59 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz ~38.76 dBm -13.76 dB 10,000 GHz 18,000 GHz | 1.000 MHz 16.77323 GHz | ~38.85 dBm -13.85 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.77822 GHz -38.76 dBm -13.76 d& 18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.70 dBm -13.70 d&
T
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saranss. FCC RF Test Report

Report No. : FG582708-01B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0004
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0005
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0069
20 Normal Voltage 0.0000
20 Battery End Point 0.0059
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

SPORTON INTERNATIONAL INC. Page Number : B1of B7
TEL : 886-3-327-3456 Report Issued Date : Jan. 21, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PY7-PM0921



«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 2 / 1.4MHz (Average)
e e (o RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 18.91 0.0778 23.20 0.2087
Middle QPSK 1 0 19.50 0.0892 23.51 0.2242
Highest 1 0 19.55 0.0902 23.66 0.2321
Lowest 1 0 18.27 0.0672 22.26 0.1681
Middle 16QAM 1 0 18.56 0.0718 22.65 0.1840
Highest 1 0 18.55 0.0715 22.86 0.1933
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
T et RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.30 0.0850 23.36 0.2166
Middle QPSK 1 0 19.80 0.0956 23.69 0.2340
Highest 1 0 19.46 0.0883 2413 0.2586
Lowest 1 0 18.29 0.0675 22.47 0.1765
Middle 16QAM 1 0 18.62 0.0728 22.66 0.1846
Highest 1 0 18.79 0.0757 23.09 0.2035
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average)
S el e RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.17 0.0826 23.29 0.2132
Middle QPSK 1 0 19.68 0.0929 23.54 0.2259
Highest 1 0 19.70 0.0934 23.84 0.2420
Lowest 1 0 18.21 0.0663 22.40 0.1739
Middle 16QAM 1 0 18.78 0.0754 22.58 0.1812
Highest 1 0 18.60 0.0725 22.93 0.1964
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B2 of B7
TEL : 886-3-327-3456 Report Issued Date : Jan. 21, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PY7-PM0921



«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 2 / 10MHz (Average)
e e (o RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.33 0.0857 23.43 0.2205
Middle QPSK 1 0 19.66 0.0924 23.61 0.2295
Highest 1 0 19.16 0.0825 23.23 0.2105
Lowest 1 0 18.33 0.0681 22.56 0.1804
Middle 16QAM 1 0 18.76 0.0751 22.67 0.1848
Highest 1 0 19.04 0.0803 23.29 0.2131
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
T et RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.36 0.0863 23.32 0.2149
Middle QPSK 1 0 19.71 0.0935 23.57 0.2277
Highest 1 0 19.05 0.0804 23.07 0.2026
Lowest 1 0 18.50 0.0708 22.62 0.1826
Middle 16QAM 1 0 18.93 0.0782 22.76 0.1886
Highest 1 0 19.13 0.0819 22.73 0.1873
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.33 0.0856 23.35 0.2162
Middle QPSK 1 0 19.85 0.0965 23.61 0.2294
Highest 1 0 19.99 0.0997 23.74 0.2368
Lowest 1 0 17.97 0.0626 22.77 0.1892
Middle 16QAM 1 0 18.50 0.0708 22.86 0.1933
Highest 1 0 19.06 0.0805 23.35 0.2161
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B3 of B7
TEL : 886-3-327-3456 Report Issued Date : Jan. 21, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PY7-PM0921



«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 5/ 1.4MHz (Average)

e e (o RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 4.09 0.0026 16.58 0.0455
Middle QPSK 1 0 4.75 0.0030 17.05 0.0507
Highest 1 0 6.31 0.0043 18.51 0.0709
Lowest 1 0 2.46 0.0018 15.61 0.0364
Middle 16QAM 1 0 4.86 0.0031 16.61 0.0458
Highest 1 0 5.77 0.0038 16.40 0.0437

Limit ERP <7W Result PASS
LTE Band 5 / 3MHz (Average)

T et RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 4.12 0.0026 16.65 0.0462
Middle QPSK 1 0 5.47 0.0035 16.41 0.0438
Highest 1 0 6.41 0.0044 17.08 0.0511
Lowest 1 0 2.98 0.0020 15.65 0.0367
Middle 16QAM 1 0 4.63 0.0029 15.66 0.0368
Highest 1 0 5.54 0.0036 16.32 0.0428

Limit ERP <7W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B4 of B7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : PY7-PM0921

Report Issued Date : Jan. 21, 2016

Report Version

: Rev. 01



«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 5/ 5MHz (Average)

e e (o RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 3.12 0.0021 16.87 0.0486
Middle QPSK 1 0 5.13 0.0033 17.39 0.0548
Highest 1 0 6.84 0.0048 18.51 0.0710
Lowest 1 12 2.61 0.0018 16.10 0.0407
Middle 16QAM 1 12 4.82 0.0030 16.71 0.0469
Highest 1 12 6.33 0.0043 18.12 0.0649

Limit ERP <7W Result PASS
LTE Band 5/ 10MHz (Average)

T et RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 3.72 0.0024 16.57 0.0454
Middle QPSK 1 0 4.21 0.0026 17.08 0.0511
Highest 1 0 5.59 0.0036 17.95 0.0624
Lowest 1 0 2.28 0.0017 15.74 0.0375
Middle 16QAM 1 0 4.35 0.0027 16.57 0.0454
Highest 1 0 5.62 0.0036 16.99 0.0500

Limit ERP <7W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B50f B7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : PY7-PM0921
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«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 7 / 5MHz (Average)
e e (o RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.11 0.0815 21.55 0.1427
Middle QPSK 1 0 18.80 0.0758 21.61 0.1450
Highest 1 0 18.78 0.0756 20.72 0.1179
Lowest 1 0 18.38 0.0688 20.71 01177
Middle 16QAM 1 0 18.35 0.0684 20.94 0.1241
Highest 1 0 18.14 0.0651 20.10 0.1024
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
T et RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 18.60 0.0724 21.64 0.1459
Middle QPSK 1 0 18.57 0.0720 21.23 0.1327
Highest 1 0 18.67 0.0736 20.87 0.1222
Lowest 1 0 17.98 0.0628 20.81 0.1206
Middle 16QAM 1 0 17.90 0.0617 20.50 0.1122
Highest 1 0 18.30 0.0676 20.44 0.1106
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B6 of B7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«aanss. FCC RF Test Report Report No. : FG582708-01B
LTE Band 7 / 15MHz (Average)
e e (o RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.77 0.0598 20.81 0.1204
Middle QPSK 1 0 17.80 0.0603 20.43 0.1104
Highest 1 0 18.48 0.0704 20.94 0.1241
Lowest 1 0 17.58 0.0573 20.82 0.1207
Middle 16QAM 1 0 17.50 0.0562 20.28 0.1067
Highest 1 0 18.13 0.0651 20.53 0.1129
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
T et RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 18.26 0.0670 20.68 0.1170
Middle QPSK 1 0 18.38 0.0689 20.75 0.1189
Highest 1 0 19.07 0.0808 21.20 0.1317
Lowest 1 0 18.10 0.0646 20.74 0.1186
Middle 16QAM 1 0 18.21 0.0662 20.47 0.1115
Highest 1 0 18.42 0.0695 20.64 0.1158
Limit EIRP < 2W Result PASS
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2
LTE Band 2/ 1.4MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -52.86 -13 -39.86 -71.45 -59.43 1.67 8.24 H
5555 -46.64 -13 -33.64 -70.38 -53.71 2.66 9.72 H
7403 -46.70 -13 -33.70 -75.24 -55.85 2.46 11.61 H
H
H
H
H
Lowest

3700 -55.86 -13 -42.86 -74.52 -62.43 1.67 8.24 V
5555 -50.56 -13 -37.56 -72.76 -57.63 2.66 9.72 V
7403 -47.86 -13 -34.86 -75.85 -57.01 2.46 11.61 V
Vv
V
V
V
3763 -49.05 -13 -36.05 -68.24 -55.68 1.69 8.32 H
5639 -41.38 -13 -28.38 -65.15 -48.43 2.71 9.76 H
7522 -46.62 -13 -33.62 -75.26 -56.01 242 11.81 H
H
H
H
Middle H
3763 -51.19 -13 -38.19 -69.78 -57.82 1.69 8.32 V
5639 -45.29 -13 -32.29 -67.66 -52.34 2.71 9.76 V
7522 -48.07 -13 -35.07 -76.38 -57.46 242 11.81 \'%
\
V
V
3819 -47.90 -13 -34.90 -69.64 -54.58 1.70 8.38 H
5730 -41.10 -13 -28.10 -67.46 -48.13 2.76 9.79 H
7641 -42.84 -13 -29.84 -73.57 -52.34 2.38 11.88 H
H
H
, H
Highest H
3819 -52.54 -13 -39.54 -73.44 -59.22 1.70 8.38 V
5730 -44.40 -13 -31.40 -69.78 -51.43 2.76 9.79 V
7641 -44.95 -13 -31.95 -74.99 -54.45 2.38 11.88 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2 / 3MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -49.86 -13 -36.86 -68.51 -56.43 1.67 8.24 H
5548 -44.45 -13 -31.45 -68.15 -51.52 2.65 9.72 H
7403 -43.89 -13 -30.89 -72.73 -53.04 2.46 11.61 H
H
H
H
H
Lowest
3700 -49.43 -13 -36.43 -67.96 -56 1.67 8.24 \'%
5548 -47.86 -13 -34.86 -69.98 -54.93 2.65 9.72 Vv
7403 -45.54 -13 -32.54 -73.59 -54.69 2.46 11.61 Vv
\
\'%
Vv
Vv
3756 -50.00 -13 -37.00 -69.02 -56.62 1.68 8.31 H
5639 -42.95 -13 -29.95 -66.63 -50 2.71 9.76 H
7515 -44.65 -13 -31.65 -73.31 -54.03 242 11.81 H
H
H
H
Middle H
3756 -49.70 -13 -36.70 -68.41 -56.32 1.68 8.31 Vv
5639 -44.66 -13 -31.66 -67 -51.71 2.71 9.76 V
7515 -46.39 -13 -33.39 -74.81 -55.77 242 11.81 \'
\
Vv
V
3812 -46.15 -13 -33.15 -67.72 -52.82 1.70 8.37 H
5723 -40.47 -13 -27.47 -66.79 -47.51 2.75 9.79 H
7627 -41.51 -13 -28.51 -72.07 -51 2.39 11.88 H
H
H
H
Highest H
3812 -44.82 -13 -31.82 -65.51 -51.49 1.70 8.37 V
5723 -42.37 -13 -29.37 -67.73 -49.41 2.75 9.79 Vv
7627 -44.52 -13 -31.52 -74.55 -54.01 2.39 11.88 V
\'
\
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2 / 5MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -51.86 -13 -38.86 -70.54 -58.43 1.67 8.24 H
5548 -31.78 -13 -18.78 -55.52 -38.85 2.65 9.72 H
7403 -43.48 -13 -30.48 -72.2 -52.63 2.46 11.61 H
9251 -44.71 -13 -31.71 -75.56 -54.77 2.54 12.60 H
14807 -36.04 -13 -23.04 -73.23 -45.89 3.52 13.37 H
H
Lowest
3700 -54.11 -13 -41.11 -72.54 -60.68 1.67 8.24 V
5555 -41.02 -13 -28.02 -63.13 -48.09 2.66 9.72 V
7403 -46.81 -13 -33.81 -74.8 -55.96 2.46 11.61 V
9251 -44.41 -13 -31.41 -74.71 -54.47 2.54 12.60 V
14807 -31.47 -13 -18.47 -70.7 -41.32 3.52 13.37 V
V
3756 -54.96 -13 -41.96 -73.95 -61.58 1.68 8.31 H
5632 -32.64 -13 -19.64 -56.29 -39.69 2.70 9.75 H
7515 -42.76 -13 -29.76 -71.5 -52.14 2.42 11.81 H
9391 -43.92 -13 -30.92 -75.36 -53.9 2.57 12.54 H
15025.5 -36.21 -13 -23.21 -73.17 -46.24 3.61 13.64 H
Middle H
3756 -56.76 -13 -43.76 -75.39 -63.38 1.68 8.31 V
5632 -40.16 -13 -27.16 -62.2 -47.21 2.70 9.75 V
7515 -45.09 -13 -32.09 -73.4 -54.47 2.42 11.81 V
9391 -45.80 -13 -32.80 -74.97 -55.78 2.57 12.54 V
15025.5 -33.20 -13 -20.20 -72.5 -43.23 3.61 13.64 V
V
3812 -47.45 -13 -34.45 -69.08 -54.12 1.70 8.37 H
5716 -30.15 -13 -17.15 -56.37 -37.19 2.75 9.79 H
7620 -38.52 -13 -25.52 -69.06 -48 2.39 11.87 H
9524 -40.74 -13 -27.74 -74.53 -50.63 2.59 12.49 H
15244 -29.35 -13 -16.35 -69.02 -39.59 3.70 13.94 H
. H
Highest
3812 -52.32 -13 -39.32 -72.89 -58.99 1.70 8.37 V
5716 -38.24 -13 -25.24 -63.41 -45.28 2.75 9.79 V
7620 -42.60 -13 -29.60 -72.67 -52.08 2.39 11.87 V
9524 -40.37 -13 -27.37 -71.9 -50.26 2.59 12.49 V
15244 -27.36 -13 -14.36 -69.43 -37.6 3.70 13.94 V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2 / 10MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -50.52 -13 -37.52 -69.15 -57.09 1.67 8.24 H

5555 -43.24 -13 -30.24 -66.87 -50.31 2.66 9.72 H

7403 -43.87 -13 -30.87 -72.72 -53.02 2.46 11.61 H

H

H

H

H
Lowest

3700 -49.45 -13 -36.45 -68.01 -56.02 1.67 8.24 V

5555 -48.52 -13 -35.52 -70.59 -55.59 2.66 9.72 V

7403 -46.03 -13 -33.03 -74.08 -55.18 2.46 11.61 V

Vv

V

V

V

3749 -50.53 -13 -37.53 -69.54 -57.15 1.68 8.30 H

5625 -41.37 -13 -28.37 -64.98 -48.42 2.70 9.75 H

7501 -44.75 -13 -31.75 -73.58 -54.12 2.43 11.80 H

H

H

H

. H
Middle

3749 -48.76 -13 -35.76 -67.53 -55.38 1.68 8.30 V

5625 -47.34 -13 -34.34 -69.47 -54.39 2.70 9.75 V

7501 -46.85 -13 -33.85 -75.32 -56.22 2.43 11.80 \'%

\

V

V

\'%

3805 -45.75 -13 -32.75 -67.33 -52.42 1.70 8.37 H

5702 -40.99 -13 -27.99 -67.2 -48.03 2.74 9.78 H

7606 -43.64 -13 -30.64 -74.17 -53.11 2.40 11.86 H

H

H

H

, H
Highest

3805 -44.87 -13 -31.87 -65.55 -51.54 1.70 8.37 V

5702 -43.51 -13 -30.51 -68.58 -50.55 2.74 9.78 V

7606 -46.38 -13 -33.38 -76.29 -55.85 2.40 11.86 \Y

\

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2 / 15MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -49.45 -13 -36.45 -68.1 -56.02 1.67 8.24 H

5555 -42.75 -13 -29.75 -66.47 -49.82 2.66 9.72 H

7403 -44.40 -13 -31.40 -73.17 -53.55 2.46 11.61 H

H

H

H

H
Lowest

3700 -52.84 -13 -39.84 -71.34 -59.41 1.67 8.24 V

5555 -48.14 -13 -35.14 -70.27 -55.21 2.66 9.72 V

7403 -47.14 -13 -34.14 -75.13 -56.29 2.46 11.61 V

Vv

V

V

V

3749 -49.40 -13 -36.40 -68.42 -56.02 1.68 8.30 H

5618 -45.04 -13 -32.04 -68.67 -52.09 2.69 9.75 H

7494 -44.89 -13 -31.89 -73.74 -54.25 2.43 11.79 H

H

H

H

. H
Middle

3749 -53.00 -13 -40.00 -71.73 -59.62 1.68 8.30 V

5618 -48.56 -13 -35.56 -70.68 -55.61 2.69 9.75 V

7494 -47.28 -13 -34.28 -75.58 -56.64 2.43 11.79 \'%

\

V

V

\'%

3791 -45.35 -13 -32.35 -66.77 -52 1.70 8.35 H

5688 -41.62 -13 -28.62 -67.91 -48.66 2.73 9.78 H

7585 -43.60 -13 -30.60 -74.2 -53.05 2.40 11.85 H

H

H

H

, H
Highest

3791 -49.20 -13 -36.20 -69.97 -55.85 1.70 8.35 V

5688 -43.54 -13 -30.54 -68.68 -50.58 2.73 9.78 V

7585 -44.94 -13 -31.94 -75.23 -54.39 2.40 11.85 \'%

\

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 2 / 20MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -50.86 -13 -37.86 -69.4 -57.43 1.67 8.24 H

5555 -42.59 -13 -29.59 -66.3 -49.66 2.66 9.72 H

7403 -44.31 -13 -31.31 -73.1 -53.46 2.46 11.61 H

H

H

H

H
Lowest

3700 -54.25 -13 -41.25 -72.82 -60.82 1.67 8.24 V

5555 -47.77 -13 -34.77 -69.97 -54.84 2.66 9.72 V

7403 -46.95 -13 -33.95 -75.04 -56.1 2.46 11.61 V

Vv

V

V

V

3742 -46.70 -13 -33.70 -65.79 -53.31 1.68 8.29 H

5611 -46.02 -13 -33.02 -69.53 -53.08 2.69 9.74 H

7487 -45.64 -13 -32.64 -74.36 -54.98 2.43 11.77 H

H

H

H

. H
Middle

3742 -51.79 -13 -38.79 -70.39 -58.4 1.68 8.29 V

5611 -50.16 -13 -37.16 -72.04 -57.22 2.69 9.74 V

7487 -46.68 -13 -33.68 -75.09 -56.02 2.43 11.77 \'%

\

V

V

\'%

3784 -46.59 -13 -33.59 -68.05 -53.24 1.69 8.34 H

5674 -42.96 -13 -29.96 -66.19 -50 2.73 9.77 H

7564 -43.56 -13 -30.56 -74.23 -52.99 2.41 11.84 H

H

H

H

, H
Highest

3784 -50.82 -13 -37.82 -71.54 -57.47 1.69 8.34 V

5674 -43.35 -13 -30.35 -68.17 -50.39 2.73 9.77 V

7564 -45.20 -13 -32.20 -75.41 -54.63 2.41 11.84 \'%

\

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
Frequency ERP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -66.01 -13 -53.01 -74.63 -67.77 0.98 4.89 H
2473 -64.07 -13 -51.07 -76.13 -65.96 1.28 5.32 H
3298 -61.08 -13 -48.08 -76.63 -64.5 1.54 7.1 H
H
H
H
H
Lowest

1648 -68.10 -13 -55.10 -74.73 -69.86 0.98 4.89 V
2473 -61.82 -13 -48.82 -76.06 -63.71 1.28 5.32 V
3298 -62.07 -13 -49.07 -76.53 -65.49 1.54 7.1 V
Vv
V
V
V
1672 -66.28 -13 -53.28 -74.63 -67.96 0.99 4.82 H
2506 -63.65 -13 -50.65 -75.95 -65.61 1.29 5.40 H
3343 -61.22 -13 -48.22 -76.46 -64.82 1.56 7.31 H
H
H
H
Middle H
1672 -68.41 -13 -55.41 -74.61 -70.09 0.99 4.82 V
2506 -61.67 -13 -48.67 -76.04 -63.63 1.29 5.40 V
3343 -62.22 -13 -49.22 -76.46 -65.82 1.56 7.31 \'%
\
V
V
1699 -65.04 -13 -52.04 -73.52 -66.63 1.00 4.74 H
2548 -61.10 -13 -48.10 -73.83 -63.08 1.31 5.44 H
3394 -61.06 -13 -48.06 -76.48 -64.87 1.57 7.53 H
H
H
, H
Highest H
1699 -65.51 -13 -52.51 -72.27 -67.1 1.00 4.74 V
2548 -59.75 -13 -46.75 -74.14 -61.73 1.31 5.44 V
3394 -61.42 -13 -48.42 -76.28 -65.23 1.57 7.53 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 5/ 3MHz / QPSK
Frequency ERP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -64.06 -13 -51.06 -73.8 -65.82 0.98 4.89 H
2472 -62.03 -13 -49.03 -75.06 -63.91 1.28 5.32 H
3296 -59.35 -13 -46.35 -75.91 -62.76 1.54 7.10 H
H
H
H
Lowest
1648 -66.12 -13 -53.12 -73.82 -67.88 0.98 4.89 V
2472 -59.71 -13 -46.71 -75.08 -61.59 1.28 5.32 V
3296 -60.20 -13 -47.20 -75.6 -63.61 1.54 7.10 V
V
V
V
1672 -63.84 -13 -50.84 -73.15 -65.52 0.99 4.82 H
2504 -58.16 -13 -45.16 -71.21 -60.12 1.29 5.40 H
3344 -59.44 -13 -46.44 -75.68 -63.05 1.56 7.31 H
H
H
Middle H
1672 -66.59 -13 -53.59 -73.75 -68.27 0.99 4.82 V
2504 -56.77 -13 -43.77 -72.15 -58.73 1.29 5.40 V
3344 -60.49 -13 -47.49 -75.72 -64.1 1.56 7.31 V
V
V
V
1696 -63.85 -13 -50.85 -73.27 -65.45 1.00 4.75 H
2536 -55.80 -13 -42.80 -69.3 -57.78 1.30 5.43 H
3384 -59.35 -13 -46.35 -75.67 -63.12 1.57 7.49 H
H
H
. H
Highest
1696 -64.40 -13 -51.40 -72.07 -66 1.00 4.75 V
2536 -55.37 -13 -42.37 -70.72 -57.35 1.30 5.43 V
3384 -59.61 -13 -46.61 -75.29 -63.38 1.57 7.49 V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 5 / 5MHz / QPSK
Frequency ERP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -67.14 -13 -54.14 -74.76 -68.9 0.98 4.89 H

2473 -64.07 -13 -51.07 -76.13 -65.96 1.28 5.32 H

3295 -61.00 -13 -48.00 -76.55 -64.41 1.54 7.10 H

H

H

H

H
Lowest

1648 -68.23 -13 -556.23 -74.86 -69.99 0.98 4.89 V

2473 -60.81 -13 -47.81 -76.05 -62.7 1.28 5.32 V

3295 -61.85 -13 -48.85 -76.31 -65.26 1.54 7.10 V

Vv

V

V

V

1669 -66.52 -13 -53.52 -75.01 -68.21 0.99 4.83 H

2506 -61.64 -13 -48.64 -73.94 -63.6 1.29 5.40 H

3337 -61.14 -13 -48.14 -76.48 -64.72 1.55 7.28 H

H

H

H

. H
Middle

1669 -68.51 -13 -55.51 -74.92 -70.2 0.99 4.83 V

2506 -58.72 -13 -45.72 -73.09 -60.68 1.29 5.40 V

3337 -62.12 -13 -49.12 -76.43 -65.7 1.55 7.28 \'%

\

V

V

\'%

1687 -66.28 -13 -53.28 -74.63 -67.91 1.00 4.78 H

2536 -63.51 -13 -50.51 -76.03 -65.49 1.30 5.43 H

3376 -61.15 -13 -48.15 -76.51 -64.89 1.57 7.45 H

H

H

H

, H
Highest

1687 -68.01 -13 -55.01 -74.21 -69.64 1.00 4.78 V

2536 -61.83 -13 -48.83 -76.21 -63.81 1.30 5.43 V

3376 -61.88 -13 -48.88 -76.53 -65.62 1.57 7.45 \Y

\

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 5/ 10MHz / QPSK
Frequency ERP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -66.08 -13 -53.08 -74.7 -67.84 0.98 4.89 H

2472 -64.17 -13 -51.17 -76.23 -66.05 1.28 5.32 H

3296 -60.94 -13 -47.94 -76.49 -64.35 1.54 7.10 H

H

H

H

H
Lowest

1648 -68.15 -13 -55.15 -74.78 -69.91 0.98 4.89 V

2472 -61.95 -13 -48.95 -76.19 -63.83 1.28 5.32 V

3296 -62.10 -13 -49.10 -76.56 -65.51 1.54 7.10 \Y

Vv

V

V

V

1663 -65.95 -13 -52.95 -74.74 -67.66 0.98 4.84 H

2496 -61.06 -13 -48.06 -73.74 -63.01 1.29 5.39 H

3328 -61.23 -13 -48.23 -76.57 -64.77 1.55 7.24 H

H

H

H

. H
Middle

1663 -68.31 -13 -55.31 -74.72 -70.02 0.98 4.84 V

2496 -58.46 -13 -45.46 -73.42 -60.41 1.29 5.39 V

3328 -62.22 -13 -49.22 -76.53 -65.76 1.55 7.24 \'%

\

V

V

\'%

1680 -66.25 -13 -53.25 -74.6 -67.9 0.99 4.80 H

2520 -63.51 -13 -50.51 -75.81 -65.48 1.30 5.42 H

3352 -61.07 -13 -48.07 -76.31 -64.71 1.56 7.35 H

H

H

H

, H
Highest

1680 -67.39 -13 -54.39 -73.59 -69.04 0.99 4.80 V

2520 -61.31 -13 -48.31 -75.68 -63.28 1.30 5.42 V

3352 -61.96 -13 -48.96 -76.2 -65.6 1.56 7.35 \Y

\

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -42.47 -25 -17.47 -65.34 -49.83 2.34 9.70 H
7500 -38.05 -25 -13.05 -66.81 -47.42 2.43 11.80 H
10008 -38.34 -25 -13.34 -69.96 -47.85 2.70 12.20 H
12504 -36.78 -25 -11.78 -72.9 -46.38 2.81 12.40 H
15000 -35.25 -25 -10.25 -72.29 -45.25 3.60 13.60 H
H
Lowest
5004 -50.75 -25 -25.75 -72.17 -58.11 2.34 9.70 \
7500 -44 14 -25 -19.14 -72.6 -53.51 243 11.80 \'%
10008 -36.79 -25 -11.79 -66.67 -46.3 2.70 12.20 Vv
12504 -32.69 -25 -7.69 -68 -42.29 2.81 12.40 Vv
15000 -32.69 -25 -7.69 -72.01 -42.69 3.60 13.60 Vv
\'%
5064 -40.26 -25 -15.26 -63.2 -47.59 2.37 9.70 H
7596 -39.12 -25 -14.12 -67.51 -48.58 2.40 11.86 H
10128 -37.79 -25 -12.79 -69.55 -47.35 2.70 12.25 H
12660 -33.82 -25 -8.82 -70.86 -43.57 2.84 12.59 H
15195.5 -35.10 -25 -10.10 -72.46 -45.29 3.68 13.87 H
Middle H
5064 -47.32 -25 -22.32 -68.89 -54.65 2.37 9.70 V
7596 -44.66 -25 -19.66 -72.69 -54.12 2.40 11.86 \'
10128 -35.85 -25 -10.85 -65.92 -45.41 2.70 12.25 \
12660 -33.84 -25 -8.84 -69.44 -43.59 2.84 12.59 Vv
15195.5 -33.03 -25 -8.03 -72.8 -43.22 3.68 13.87 V
\'
5136 -41.94 -25 -16.94 -64.69 -49.22 2.42 9.70 H
7692 -38.86 -25 -13.86 -67.41 -48.41 2.37 11.92 H
10260 -37.99 -25 -12.99 -69.6 -47.6 2.69 12.30 H
12828 -34.66 -25 -9.66 -72.43 -44 .57 2.89 12.79 H
15391 -34.26 -25 -9.26 -72.04 -44.65 3.76 14.15 H
Highest H
5136 -47.73 -25 -22.73 -68.66 -55.01 242 9.70 V
7692 -45.45 -25 -20.45 -73.39 -55 2.37 11.92 Vv
10260 -35.27 -25 -10.27 -65.76 -44.88 2.69 12.30 V
12828 -34.20 -25 -9.20 -70 -44 11 2.89 12.79 \'
15391 -33.22 -25 -8.22 -73.42 -43.61 3.76 14.15 \
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 7 / 10MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -47.30 -25 -22.30 -70.14 -54.66 2.34 9.70 H

7500 -37.58 -25 -12.58 -66.31 -46.95 2.43 11.80 H

10008 -34.64 -25 -9.64 -66.23 -44.15 2.70 12.20 H

12504 -32.00 -25 -7.00 -68.12 -41.6 2.81 12.40 H

H

H

H
Lowest

5004 -49.28 -25 -24.28 -70.59 -56.64 2.34 9.70 V

7500 -40.85 -25 -15.85 -69.3 -50.22 2.43 11.80 V

10008 -33.54 -25 -8.54 -63.31 -43.05 2.70 12.20 \Y

12504 -29.75 -25 -4.75 -65.17 -39.35 2.81 12.40 Vv

V

V

V

5064 -46.06 -25 -21.06 -68.97 -53.39 2.37 9.70 H

7596 -40.66 -25 -15.66 -69.02 -50.12 2.40 11.86 H

10128 -39.31 -25 -14.31 -70.86 -48.87 2.70 12.25 H

12648 -33.30 -25 -8.30 -70.13 -43.04 2.84 12.58 H

H

H

, H
Middle

5064 -49.34 -25 -24.34 -71.11 -56.67 2.37 9.70 V

7596 -43.36 -25 -18.36 -71.32 -52.82 2.40 11.86 V

10128 -35.23 -25 -10.23 -65.5 -44.79 2.70 12.25 \'%

12648 -29.22 -25 -4.22 -64.82 -38.96 2.84 12.58 V

V

V

\'%

5124 -46.42 -25 -21.42 -69.25 -53.71 2.41 9.70 H

7680 -39.04 -25 -14.04 -67.49 -48.58 2.37 11.91 H

10248 -38.86 -25 -13.86 -70.56 -48.46 2.69 12.30 H

12804 -31.13 -25 -6.13 -68.65 -41.01 2.88 12.76 H

H

H

, H
Highest

5124 -49.23 -25 -24.23 -71.12 -56.52 2.41 9.70 V

7680 -41.94 -25 -16.94 -69.88 -51.48 2.37 11.91 V

10248 -35.84 -25 -10.84 -66.36 -45.44 2.69 12.30 \'%

12804 -28.78 -25 -3.78 -64.65 -38.66 2.88 12.76 \Y

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 7 / 15MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -48.96 -25 -23.96 -71.83 -56.32 2.34 9.70 H

7500 -40.84 -25 -15.84 -69.62 -50.21 2.43 11.80 H

10008 -38.44 -25 -13.44 -70.04 -47.95 2.70 12.20 H

12504 -32.69 -25 -7.69 -68.8 -42.29 2.81 12.40 H

H

H

H
Lowest

5004 -53.65 -25 -28.65 -75 -61.01 2.34 9.70 V

7500 -44.61 -25 -19.61 -73.11 -53.98 2.43 11.80 V

10008 -35.88 -25 -10.88 -65.81 -45.39 2.70 12.20 \Y

12504 -31.97 -25 -6.97 -67.34 -41.57 2.81 12.40 Vv

V

V

V

5052 -46.98 -25 -21.98 -69.75 -54.31 2.37 9.70 H

7584 -41.96 -25 -16.96 -70.4 -51.41 2.40 11.85 H

10116 -40.82 -25 -15.82 -72.47 -50.37 2.70 12.25 H

12648 -33.48 -25 -8.48 -70.32 -43.22 2.84 12.58 H

H

H

. H
Middle

5052 -50.55 -25 -25.55 -72.15 -57.88 2.37 9.70 V

7584 -45.59 -25 -20.59 -73.6 -55.04 2.40 11.85 V

10116 -39.10 -25 -14.10 -69.23 -48.65 2.70 12.25 \'%

12648 -31.77 -25 -6.77 -67.33 -41.51 2.84 12.58 V

V

V

\'%

5112 -49.59 -25 -24.59 -72.24 -56.89 2.40 9.70 H

7668 -44.23 -25 -19.23 -72.67 -53.76 2.38 11.90 H

10224 -43.75 -25 -18.75 -75.33 -53.34 2.69 12.29 H

12780 -33.33 -25 -8.33 -70.86 -43.19 2.87 12.74 H

H

H

. H
Highest

5112 -53.01 -25 -28.01 -74.91 -60.31 2.40 9.70 V

7668 -45.80 -25 -20.80 -73.67 -55.33 2.38 11.90 V

10224 -40.20 -25 -15.20 -70.6 -49.79 2.69 12.29 \'%

12780 -35.18 -25 -10.18 -71.01 -45.04 2.87 12.74 V

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranss. FCC RF Test Report Report No. :FG582708-01B
LTE Band 7 / 20MHz / QPSK
Frequency EIRP Limit O_ve.r SP’.‘ S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (H)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -48.07 -25 -23.07 -70.9 -55.43 2.34 9.70 H

7500 -40.41 -25 -15.41 -69.2 -49.78 2.43 11.80 H

10008 -40.48 -25 -15.48 -72.11 -49.99 2.70 12.20 H

12504 -34.05 -25 -9.05 -70.16 -43.65 2.81 12.40 H

H

H

H
Lowest

5004 -50.68 -25 -25.68 -72.06 -58.04 2.34 9.70 V

7500 -42.95 -25 -17.95 -71.4 -52.32 2.43 11.80 V

10008 -37.17 -25 -12.17 -67.07 -46.68 2.70 12.20 V

12504 -30.72 -25 -5.72 -66.16 -40.32 2.81 12.40 Vv

V

V

V

5052 -46.79 -25 -21.79 -69.63 -54.12 2.37 9.70 H

7584 -41.66 -25 -16.66 -70.1 -51.11 2.40 11.85 H

10104 -42.39 -25 -17.39 -73.99 -51.94 2.70 12.24 H

12636 -33.90 -25 -8.90 -70.63 -43.62 2.84 12.56 H

H

H

, H
Middle

5052 -50.34 -25 -25.34 -71.87 -57.67 2.37 9.70 V

7584 -44.86 -25 -19.86 -72.88 -54.31 2.40 11.85 V

10104 -40.23 -25 -15.23 -70.36 -49.78 2.70 12.24 \'%

12636 -33.91 -25 -8.91 -69.49 -43.63 2.84 12.56 \Y

V

V

\'%

5100 -56.56 -25 -31.56 -79.55 -63.87 2.39 9.70 H

7656 -47.60 -25 -22.60 -76.12 -57.11 2.38 11.89 H

10200 -45.63 -25 -20.63 -77.08 -55.21 2.70 12.28 H

12756 -38.85 -25 -13.85 -76.35 -48.69 2.87 12.71 H

H

H

, H
Highest

5100 -53.13 -25 -28.13 -74.84 -60.44 2.39 9.70 V

7656 -47.73 -25 -22.73 -75.56 -57.24 2.38 11.89 V

10200 -36.55 -25 -11.55 -66.78 -46.13 2.70 12.28 \'%

12756 -32.62 -25 -7.62 -68.46 -42.46 2.87 12.71 V

V

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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